VANMAR PARTS CATALOG

Published 2008/7 (Jul.)

OCNP3-G18100



Fig.No. GROUP NAME

PULLY & TENSION SECTION
51.:TENSION ARM
12! PULLEY

FRAME SECTION

3./ BODY FRAME

14./BODY FRAME

TRAVELIN SECTION (1)
r-a

'5.'IDLER
6./ TRACK ROLLER

CONTROL SECTION
57.: HANDLE

8. TRAVEL CLUTCH LEVER
19./ BRAKE LEVER

(A=

:10.: HST OPERATING LEVER

:r1_1_.l SIDE CLUTCH LEVER

120.. DEADMAN LEVER(ADD.ITEM

PLATFORM CARRIER SECTION
1121 HYDRAULIC PUMP

113.. HYDRAULIC CYLINDER

! 14.,PANTAGRAPH

J—

:r15_.l PLATFORM CARRIER

116.: PLATFORM CARRIER

:17.5 DUMP CHANGE-OVER LEVER

TOOLS,ACCESSORIES & LABELS SECTION
E%S_.ELABEL

CONTENTS

Fig.No. GROUP NAME
r- _I
119. TOOLS & ACCESSORIES
{21.! LABEL(2(ADD.ITEM

MODEL : MCG95-HST(
PC NO : 0CNP3-G18100



OCNP3-G18100 OCNP3-G18100 1. TENSION ARM

I A)=MCG95N-HST D)=MCG95NLDEHST
Fig.1. TENSION ARM mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-22000 ARM, TENSION 101
1-1 1 1N3506-22001  ARM, TENSION 1 1 1 1 S
(A=F010120) (B=F010120)
2 1 1N1430-22070 ROLLER,TENSION 1 1 1 1
3 1 22242-000150 CIRCLIP 15 2 2 2 2
4 1 24104-062024  BALL BEARING 1 1 1 1
5 1 22252-000350 CIRCLIP 35 1 1 1 1
6 1 22242-000200 CIRCLIP 20 1 1 1 1
7 1 24764-020000  NIPPLE 1 1 1 1

N107561

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

Fig.2. PULLEY

I8 8
ENGINE PARTS

PC-2609 L
(5)-32.33
8

A X
VIENED FROM A

Iy &8
ENGINE ASSY
GA120SCKM

7—8
6—>

yyaUvBR
TRANSMISSION PARTS
NPC-3182
-6

yyaJs8a

TRANSMISSION PARTS

NPC-3182
(12-4

N107562

Remarks
(1) D= REF.NO.1 40M/M, 1-1 33M/M.
(2) L= REF.NO.9 52.5M/M, 9-1 33.5M/M.

O0CNP3-G18100 2. PULLEY

(A)=MCGO5N-HST (D)=MCG95NLDEHST
(B)=MCG95NLD-HST (E)=
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1  1N3506-21000 ENGINE PULLEY 1 1
1-1 1  1N3502-21000 PULLEY, ENGINE 1 1 S
(A=F010120) (B=F010120)
2 1  25123-003401 V-BELT 1 1 1 1
3 1 26018-080164 BOLT M 8X 16 2 2 2 2
4 1 1N1291-22020 GUARD 40,BELT 2 2 2 2
5 1 26116-080452 BOLT M 8X 45 PLATED 4 4 4 4
6 1 22137-080000 WASHER 8, POLISHED 8 8 8 8
7 1 26051-080002 NUT M 8 4 4 4 4
8 1 1N1185-42120 WASHER 9X25X3.2 1 1
8-1 1 1N3502-21020 WASHER 22X8.5 1 1 1 1 S
(A=F010120) (B=F010120)
9 1 1N3506-21010 HST PULLEY 1 1
9-1 1 1N3507-21010 HST PULLEY 1 1 1 1 S
(A=F010120) (B=F010120)
10 1 22550-050250 KEY 5X25 1 1 1 1
11 1 1N1210-16060 WASHER 11X35,RUBBER 1 1 1 1
12 1 26016-060404 BOLT M 6X 40 1 1 1 1
13 1 26557-060162 SCREW M 6X 16 4 4 4 4
14 1 22137-060000 WASHER 6, POLISHED 4 4 4 4
15 1 26051-060002 NUT M 6 4 4 4 4
16 1  1N3506-21040 PULLEY,ENGINE 1 1
17 1 1N1291-22020 GUARD 40,BELT 1 1 1 1 W
(A=F010120) (B=F010120)
18 1 26018-080164 BOLT M 8X 16 1 1 1 1 W
(A=F010120) (B=F010120)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

Fig.3. BODY FRAME

Bh R K&
LABEL MODEL

FRAES A
NOT SOLD PARTS

0CNP3-G18100 3 BODY FRAME

(A)=MCG95N-HST

(B)=MCG95NLD-HST

(C)=MCG95N-EHST

(D)=MCG95NLDEHST
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 1N3506-31320 FRAME,BODY 1
1-1 1 1N3506-31321 FRAME,BODY 1 1 S
(A=F010120)
2 1 1N3506-58140 COVER,UNDER 1 1
3 1 26018-080204 BOLT M 8X 20 6 6
4 1 1N3506-54000 STEP 1 1
5 1 26018-100304 BOLT M10X 30 2 2
6 1  1N3506-54020 STEP (L) 1 1
7 1 1N3506-54030 STEP (R) 1 1
8 1 26018-060164 BOLT M 6X 16 7 7
9 1 1N3506-58120 COVER,BELT 1
9-1 1 1N3506-58210 COVER C,BELT 1 1 S
(A=F010120)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

Fig.4. BODY FRAME

LR R
LABEL MODEL
iE&

R
NOT SOLD PARTS

0CNP3-G18100 4 BODY FRAME

(A)=MCG95N-HST
(B)=MCG95NLD-HST
(C)=MCG95N-EHST

(D)=MCG95NLDEHST
©®=
=

N107564

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1  1N3506-31000 FRAME,BODY 1
1-1 1 1N3506-31001 FRAME,BODY 1 1 S
(B=F010120)
2 1 1N3506-58140 COVER,UNDER 1 1
3 1 26018-080204 BOLT M 8X 20 6 6
4 1 1N3506-54000 STEP 1 1
5 1 26018-100304 BOLT M10X 30 2 2
6 1  1N3506-54020 STEP (L) 1 1
7 1 1N3506-54030 STEP (R) 1 1
8 1 26018-060164 BOLT M 6X 16 7 7
9 1 1N3506-58070 COVER,BELT 1
9-1 1 1N3506-58180 BELT COVER 1 1 S
(B=F010120)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 0CNP3-G18100 5 |DLER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Flg 5. IDLER EB;:MCG%NLD-HST EE;:
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 7N3506-35010 FLOAT RING SET 2 2 2 2
2 2 7N3506-35000 FLOAT RING ASSY. 2 2 2 2
3 3 1N3506-35030 GUIDE WHEEL 2 2 2 2
4 3 24101-060054  BALL BEARING 4 4 4 4
5 3 24421-304708  SEAL TC30 47 08, OIL 2 2 2 2
6 2 1N1210-16060 WASHER 11X35,RUBBER 2 2 2 2
7 2 22217-100000  SPRING WASHER 10 2 2 2 2
8 2 26117-100250  BOLT M10X 25 PLATED 2 2 2 2
9 2  1N3506-35020  SEAL CAP 2 2 2 2
10 1 1N1296-37000 CRAWLER 180X60X37,RB 2 2
10-1 1 1N3506-37000 CRAWLER 180X60X37,RB 2 2 2 2 R
(A=F010120) (B=F010120)

11 1 1N3506-33030 SHAFT, IDLER 1 1 1 1
12 1  26117-120304  BOLT M12X 30 PLATED 2 2 2 2
13 1 22217-120000  SPRING WASHER 2 2 2 2
14 1 22137-120000 WASHER 12,POLISHED 4 4 4 4
15 1  26117-121304  BOLT M12X130 2 2 2 2
16 1 26757-120002  LOCK NUT M12 PLATED 2 2 2 2

N107565

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 O0CNP3-G18100 5. TRACK ROLLER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.6. TRACK ROLLER EB;:MCG%NLD_HST EE;:
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B () O () A
1 1 7N3501-36010 LWR.TRANK ROLLER SET 6 6 6 6
2 2 7N3501-36000 LWR.TRANK ROLLER ASY 6 6 6 6
3 3 1N3501-36000 SEE-36010 6 6 6 6
4 3 1N3501-35020  SHAFT 6 6 6 6
5 3 24101-060024  BALL BEARING 12 12 12 12
6 3 22242-000170 CIRCLIP 17 12 12 12 12
7 3 24421-153206  SEAL TC 153206,0IL 12 12 12 12
8 2 1N1091-36000 COVER,OIL SEAL 12 12 12 12
9 2 22137-120000 WASHER 12,POLISHED 12 12 12 12
10 2 26051-120002  NUT M12 12 12 12 12
11 1 1N3506-33000 EQUALIZER 2 2 2 2
12 1 24761-010000  NIPPLE M6F, GREASE 2 2 2 2
13 1 26117-200604  BOLT 20X60 2 2 2 2
14 1 22217-200000 SPRING WASHER 20 2 2 2 2
15 1 22137-200000 WASHER 20,POLISHED 2 2 2 2
16 1 1N1291-35000 SPROCKET 2 2 2 2
17 1 1N1296-35000 PIN,SPROCKET 2 2 2 2
18 1 22137-100000 WASHER 10,POLISHED 8 8 8 8
19 1 22417-250250 COTTER PIN 2.5X25 4 4 4 4
20 1 1N3501-35030 U-BOLT 2 2 2 2
18— 21 1 26051-100002  NUT M10 4 4 4 4
18— 22 1  26757-100002 LOCK NUT M10 4 4 4 4
17 23 1 1N3506-31430 COLLAR 2 2 2 2
24 1 22137-080000 WASHER 8, POLISHED 2 2 2 2
18 @ 25 1  26051-080002 NUT M8 2 2 2 2
RS
1:9 y yaJ 8 R Janeal A 8
TRANSMISSION PARTS AmSPMéﬁ‘_»SaltilNBg TS
NPC-3182

(-8
c3yyauHs8
TRANSMISSION PART!

NPC-3182

SyyavB &
TRANSMISSION PARTS
NPC-3182
(@-1

N107566

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

O0CNP3-G18100 7. HANDLE

NPC-2609

1 A)=MCG95N-HST D)=MCG95NLDEHST
Flg'7' HANDLE EB;:MCG%NLD-HST EE;:
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
MCG9O5N-EHST MCG95N-EHST-PGR A B () DO () (A
MCGISNLD-EHST 18 1 1 1N3506-58000 HANDLE 1 1 1 1
3-1 2 1 26018-100254  BOLT M10X 25 4 4 4 4
ie—ﬁ 3 1 1N3506-58040 COVER,CONTROL 11
31 1 1N3507-58000 COVER,CONTROL 1 1 1 1 s
p (A=F010120) (B=F010120)
1y 9 A ‘<| > 4 1 26018-080164 BOLT M 8X 16 4 4 4 4
13— T0 ENGINE VCG95N-EHST-PGR 5 1 26367-080002 U-NUTMS8 8 8 8 8
@_§ "NPC-2820 17 6 1 1N3506-58110 PIPE 2 2 2 2
®-14 7 1 26018-080204 BOLT M 8X 20 4 4 4 4
14— 8 1 1N1277-42320 LEVER B,CLUTCH COMB. 1 1 1 1
9 1 1N1277-42300 LEVER B,CLUTCH 1 1 1 1
LI 10 1 26014-060259  BOLT 6X25 W/PL.&SP.W 2 2 2 2
J S 11 1 1N1368-51000 THROTTLE CABLE 1 1 1 1
I UA 12 1 1A1470-40900 SWITCH,STOP 1 1
%‘% 13 1 26051-080002 NUTM 8 11
®-25 14 1 1N3501-52000 WIRE, LEAD 1 1
15 1 1N1277-51010 WIRE,CHOKE 11
......... 16 1 1N1291-51031  SWITCH,SAFETY 1 1
....... s 8 17 1 1N3506-58160 HANDLE 1 2
TO ENGINE g 9 18 1 1N3506-58230 COVER,CONTROL 1 2

MCG95N-HST-PQ
I VYA
TO ENGINE S@ -
NPC-2609
@10~ m )
IY3Y A ’
TO ENGINE 16
NPC-2609
(®@-8n
IJ7YJA
&OP CE—NE%IO%E N107567
or
Remarks

(1)(EXPORT)EXCLUSIVE PART FOR
MCGO5N-HST-PQ

(2)(EXPORT)EXCLUSIVE PART FOR
MCG95N-EHST-PQR N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP3-G18100 OCNP3-G18100 3 TRAVEL CLUTCH LEVER

Fig.8. TRAVEL CLUTCH LEVER (ycssHST (D-eGssNLDEHST
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
1 1  1N3506-42000 LEVER,CLUTCH 1 1
1-1 1  1N3506-42150 LEVER,CLUTCH 1 1 1 1 S
(A=F010120) (B=F010120)
2 1 1N1101-44030 GRIP 10,BRAKE RED 1 1 1 1
3 1 1N3506-42010 SAFETY LEVER 1 1 1 1
4 1 1N1151-53000 SPRING 12.5X54,TENS. 1 1 1 1
5 1 1N1366-42170 SHAFT B,FULCRUM 1 1 1 1
6 1 26018-100254 BOLT M10X 25 2 2 2 2
7 1  1N1240-42050 LINK,CRESCENT 1 1 1 1
8 1 22137-080000 WASHER 8, POLISHED 3 3 3 3
9 1  22360-080000 SNAP PIN 8 2 2 2 2
10 1 1N1210-53030 SPRING 21.5X78,TENS. 1 1 1 1
11 1  1N1360-22090 SCREW 8X94,ADJUST 1 1 1 1
12 1 26757-080002 LOCK NUT M 8 PLATED 1 1 1 1
13 1 1N1480-42170 ROD 1 1 1 1
14 1  1N3506-42100 LINK,CLUTCH 1
\6 15 1 1N1366-42080 COLLAR 1
i
ACGQSN—EHST—PGR y
14
@&—12
ﬁ
9
B
13
MCG95N-EHST-PQR
N107568
Remarks
(1)(EXPORT)EXCLUSIVE PART FOR
MCG95N-EHST-PQR N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 0CNP3-G18100 9 BRAKE LEVER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.9. BRAKE LEVER mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-42040 ROD,BRAKE 101
1-1 1 1N3506-42130 ROD,BRAKE 1 1 1 1 S
(A=F010120) (B=F010120)
2 1 22137-080000 WASHER 8, POLISHED 3 3 3 3
3 1 22360-080000 SNAP PIN 8 1 1 1 1
4 1 26757-080002 LOCK NUT M 8 PLATED 2 2 2 2
5 1 1N3502-42140 BODT,ADJUST. 1 1 1 1
6 1 1N3506-42070 BRAKE SPRING16.5X170 1 1 1 1
7 1 22137-060000 WASHER 6, POLISHED 1 1 1 1
8 1 22417-200160 COTTER PIN 2.0X16 1 1 1 1
9 1 1N1190-45000  SPRING 11X72.5,TENS. 11
9-1 1 1N1210-53000 SPRING 18X108 1 1 1 1 S
(A=F010120) (B=F010120)
10 1 26116-080452  BOLT M 8X 45 PLATED 1 1 1 1
11 1 26051-080002 NUT M8 1 1 1 1

yaJ 8

v
RANSMISSION PARTS
NPC-3182

—

-7 N107569

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 OCNP3-G18100 10, HST OPERATING LEVER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.10. HST OPERATING LEVER mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-41000 LEVER,CHANGE 1 1 1 1
2 1 1N3506-41160 CHANGE GRIP 1 1 1 1
3 1 1N3506-41020 SPEED CHANGE LINK A 1 1 1 1
4 1 22137-100000 WASHER 10,POLISHED 1 1 1 1
5 1 1N3506-41170 DISK SPRING WASHER10 4 4 4 4
6 1 26757-100002 LOCK NUT M10 4 4 4 4
7 1 26117-100404  BOLT M10X 40 PLATED 1 1 1 1
8 1  1N3506-41140 WASHER 2 2 2 2
9 1 1N3506-41150 FRICTION WASHER 2 2 2 2
10 1  1N3506-41180  LINK BALL L 1 1 1 1
11 1 26717-080002 NUTS8 2 2 2 2
12 1 26051-080002 NUT M8 3 3 3 3
13 1 1N3506-41100 M8X6.5 LOCKNUT LEFT- 1 1 1 1
14 1 1N3506-41090 ROD 1 1 1 1
15 1 1N3506-41190  NUT M8X30 PLATED 1 1 1 1
16 1 1N1142-45080 END 8,ROD 1 1 1 1
17 1  1N3506-41110 ARM, CHANGE 1 1
17-1 1 1N3506-41210 ARM, CHANGE 1 1 1 1 S
(A=F010120) (B=F010120)
18 1 22351-050030  SPRING PIN 5X30 1 1 1 1
19 1  1N3506-41200 SPRING 1 1 1 1
20 1 1N1360-22090 SCREW 8X94,ADJUST 11
Ty y 14 20-1 1 1N3506-42160 SCREW M8X60,ADJUST 1 1 1 1 S
TRANSMISSION PARTS (A=F010120) (B=F010120)
21 26757-080002  LOCK NUT M 8 PLATED 1 1 1 1

H
-
-
-

1
22 1 22137-080000  WASHER 8, POLISHED
1 26117-100304 BOLT M10X 30 PLATED 1 1 1 1

N107570

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 OCNP3-G18100 11, SIDE CLUTCH LEVER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.11. SIDE CLUTCH LEVER mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1  1N3506-44010 LEVER (L), CLUTCH 1 1 1 1
2 1 1N3506-41040  LINK B,SUB-CHANGE 101
2-1 1 1N3507-41000  LINK,CHANGE 1 1 1 1 S
(A=F010120) (B=F010120)
3 1 1N1101-44010 GRIP 10,CLUTCH 2 2 2 2
4 1  1N3506-44000 SIDE CLUTCH WIRE 2 2 2 2
5 1 1N1215-51000  PIN 6X16,RIVET 2 2 2 2
6 1 22137-060000 WASHER 6, POLISHED 4 4 4 4
7 1 22360-060000 SNAP PIN 6 2 2 2 2
8 1 22417-200160 COTTER PIN 2.0X16 2 2 2 2

~
=
<

vy yayB&
TRANSMISSION PARTS
NPC-3182

@rs

N107571

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

Fig.20. DEADMAN LEVER(ADD.ITEM

Remarks
(1)(EXPORT)EXCLUSIVE PART FOR
MCG95N-EHST-PQR

N110822

0CNP3-G18100 20, DEADMAN LEVER(ADD.ITEM

(A)=MCGO5N-HST (D)=MCG95NLDEHST
(B)=MCG95NLD-HST (E)=
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 1N1723-31360 LEVER,DEADMAN 1 1
2 1 1N3506-42080 CLUTCH LEVER 1 1
3 1 26117-080552 BOLT M 8X 55 PLATED 1 1
4 1 22137-080000 WASHER 8, POLISHED 4 1
5 1  26347-080002 U-NUT M 8 1 1
6 1 26757-080002 LOCK NUT M 8 PLATED 1 1
7 1 26018-080204 BOLT M 8X 20 1 1
8 1 26367-080002 U-NUT M 8 1 1
9 1  1N3506-42120 ROD 1 1
10 1 22360-080000 SNAP PIN 8 2 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 0CNP3-G18100 12 HYDRAULIC PUMP

i (A)=MCG95N-HST (D)=MCG95NLDEHST
Fig.12. HYDRAULIC PUMP mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 7N1277-61000 HYDRAULIC PUMP PPH1. 1 1
2 1 1N1386-21000 V-PULLEY B3.5X1,PUMP 1 1
3 1 25123-002201  V-BELT 1 1
4 1 26117-100254 BOLT M10X25 PLATED 1 1
5 1 22217-100000 SPRING WASHER 10 1 1
6 1 1N1210-16060 WASHER 11X35RUBBER 1 1
7 1 22550-050180 KEY 5X18 1 1
8 1 26018-080204 BOLT M 8X 20 4 4
9 1 26117-100704 BOLT M10X 70 PLATED 1 1
10 1 26051-100002 NUT M10 1 1
11 1 26717-100002 NUT M10 1 1
12 1 1N3506-45000 LEVEER,PACKAGE 1 1
13 1 1N1216-44010 GRIP 1 1
14 1 1N1285-61000 BOLT M5X10,HSH. 1 1
15 1 1N3505-45050 CABLE,PP 1 1
16 1 1N1215-51000  PIN 6X16,RIVET 2 2
17 1 22417-200160 COTTER PIN 2.0X16 2 2

N107572

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18100

Fig.13. HYDRAULIC CYLINDER

M

1

1

10 (13)
9(12)
11 (14) }

N107573

OCNP3-G18100 13, HYDRAULIC CYLINDER

(A)=MCG95N-HST
(B)=MCG95NLD-HST
(C)=MCG95N-EHST

(D)=MCG95NLDEHST
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 1E1107-61020 CYLINDER A 1 1
5 1 1N1215-61001 PIN,CYLINDER MTG. 1 1
6 1 22137-180000 WASHER 18 4 4
7 1  22417-400250 COTTER PIN 4.0X25 4 4
8 1 1N1277-61000 PIN,CYLINDER MTG. 1 1
9 1  7N1190-61000 HYDRAULIC HOSE 2.0M 2
10 2 1N1190-61010 2
11 2 1N1090-61030 ELBOW 2
12 1  7N3506-61000 HOSE 2.0M ASSY.,HYD. 2
13 2 1N3506-61000 HYDRAULIC HOSE 2.0M 2
14 2 1N1090-61030 ELBOW 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 0CNP3-G18100 14, PANTAGRAPH

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.14. PANTAGRAPH mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-68000 PANTOGRAPH A 1 1
2 1 1N3506-68070 PANTOGRAPH B 1 1
3 1 1N3506-68160  MLINER 2015 20 20
4 1 24104-069040  BEARING 6904LLU 4 4
5 1 22242-000200 CIRCLIP 20 8 8
6 1 1N3506-68100 SHAFT A 2 2
7 1 22137-160000 WASHER 16,POLISHED 2 2
8 1 26757-160002 LOCK NUT M16 PLATED 2 2
9 1 26051-160002  NUT M16,SPRING 2 2
10 1 1N3506-68120 SHAFT 1 1
11 1 26018-100254  BOLT M10X 25 1 1
12 1 22137-100000 WASHER 10,POLISHED 1 1
13 1 1N3506-68140 SHAFTC 1 1

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 O0CNP3-G18100 15 PLATFORM CARRIER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.15. PLATFORM CARRIER mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-64080 CARRIER 1 1
2 1 1N3500-65002 PLATE L,SIDE 1 1
3 1 1N3500-65012  SIDE PLATE R 1 1
4 1 1N3500-65051  PIPE, GUIDE 2 2
5 1 1N3506-66000 REAR PLATE 1 1
6 1  1N3500-66060 REAR PLATE PIPE A 1 1
7 1 1N3500-66080 PLATE C,BACK 1 1
8 1 26018-080204 BOLT M 8X 20 4 4
9 1 26367-080002 U-NUT M8 4 4
10 1 26117-080304 BOLT M 8X 30 PLATED 2 2
11 1 26757-080002 LOCK NUT M 8 PLATED 2 2
12 1  26557-060162 SCREW M 6X 16 2 2
13 1 22137-060000 WASHER 6, POLISHED 2 2
14 1 26051-060002 NUTM6 2 2
15 1 1N3500-66091 PLATE A,FRONT 1 1
16 1 1N3500-66110 PIPE, GUIDE 1 1
17 1 26647-100202  WING BOLT M10X20 2 2
18 1 1N1101-44000 GRIP,SIDE CLUTCH 1 1
19 1 26647-100302  BOLT 10X30,WING 4 4
20 1 1N1151-53020 SPRING 10.5X25,COMPR 4 4
21 1 1N1520-53020 PLUG 25J,SQUARE OIL 4 4
22 1 22242-000200 CIRCLIP 20 4 4
23 1 1N3505-64270 ROLLER 2 2
24 1  26117-160454  BOLT 16X45 2 2
25 1 22137-160000 WASHER 16,POLISHED 4 4
26 1 26757-160002 LOCK NUT M16 PLATED 2 2

N107575

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 O0CNP3-G18100 16, PLATFORM CARRIER

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.16. PLATFORM CARRIER mcsesHsT or
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 1N3506-64000 CARRIER LD,PLATFORM 1 1
2 1 1N3500-65140 SIDE PLATEDL 1 1
3 1 1N3500-65110 SIDE PLATEDR 1 1
4 1 1N3500-65220  SIDE PL. GUIDE PIPE 2 2
5 1 1N3500-64490 SUB-FRAME LD L 1 1
6 1 1N3500-64440 SUB-FRAME LD R 1 1
7 1 26757-100002 LOCK NUT M10 7 7
8 1  26117-100304 BOLT M10X 30 PLATED 3 3
9 1 26018-080204 BOLT M 8X 20 7 7
10 1 22137-080000 WASHER 8, POLISHED 9 9
11 1 26367-080002 U-NUT M8 7 7
12 1 1N1520-53020 PLUG 25J,SQUARE OIL 2 2
13 1 1N3500-65170 REAR PLATE LD 1 1
14 1 1N3500-66060 REAR PLATE PIPE A 1 1
15 1 1N3500-66080 PLATE C,BACK 1 1
16 1 26557-060162 SCREW M 6X 16 2 2
17 1 22137-060000 WASHER 6, POLISHED 2 2
18 1 26051-060002 NUT M6 2 2
19 1 26117-080304 BOLT M 8X 30 PLATED 2 2
20 1 26757-080002 LOCK NUT M 8 PLATED 2 2
21 1 1N3500-65150 FRONT PLATE LD 1 1
22 1 1N3500-65210 FRONT GUIDE PIPE 1 1
23 1 1N3500-64510 SUB-FRAME LD FRONT 1 1
24 1 1N1210-65090 HANDLE 90,SET 4 4
25 1 22137-100000 WASHER 10,POLISHED 4 4
26 1 26051-120002  NUT M12 4 4
27 1 1N1151-53020  SPRING 10.5X25,COMPR 4 4
28 1 26647-100302  BOLT 10X30,WING 4 4
29 1 26647-100202  WING BOLT M10X20 2 2
30 1 1N3506-45070 LEVER, LIFT 1 1
31 1 1N1216-44010 GRIP 1 1
32 1 1N1210-66140  PIPE,SET HANDLE 2 2
33 1 26117-100454  BOLT M10X 45 PLATED 2 2
34 1 22217-100000  SPRING WASHER 10 2 2
35 1 22137-100000 WASHER 10,POLISHED 2 2
36 1 1N3506-45060 ROD 1 1
37 1 22137-080000 WASHER 8, POLISHED 2 2
38 1 22417-250200 COTTER PIN 2.5X20 2 2
39 1 1N3506-45030  LIFT LINK 1 1

12 N107576

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 O0CNP3-G18100 17 DUMP CHANGE-OVER LEVER

i _ (A)=MCG95N-HST (D)=MCG95NLDEHST

Fig.17. DUMP CHANGE-OVER LEVER mcsesHsT or
(C)=MCG95N-EHST (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 1N3506-45090 LEVER,DUMP CHANGEOVR 1 1 1 1
2 1 1N1101-44030 GRIP 10,BRAKE RED 1 1 1 1
3 1 22242-000220 CIRCLIP 22 1 1 1 1
4 1 1N3506-45120 ROLLER 1 1 1 1
5 1 22242-000160 CIRCLIP 16 1 1 1 1
6 1 1N3506-45130 LINK,DUMP CHANGEOVER 1 1 1 1
7 1 1N3506-45150 SHAFT 1 1 1 1
8 1 26117-120304 BOLT M12X 30 PLATED 2 2 2 2
9 1 22217-120000 SPRING WASHER 2 2 2 2
10 1 22137-120000 WASHER 12,POLISHED 2 2 2 2
11 1 1N1284-22110 PULLING SPRING23X103 1 1 1 1

N107577

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 0CNP3-G18100 18 | ABEL

1 A)=MCG95N-HST D)=MCG95NLDEHST
Flg'18' LABEL EB;:MCG%NLD-HST EE;:
(C)=MCG95N-EHST (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
1 2 7 8 A (B (©) () () (F)

1 1 1N1070-93050 TAPE,REFLECTIVE 4 4 4 4
V \_/_HS ] LD_HS 2 1 1N1292-93010 PLATE,CAUTION 1 1 1 1
EENO .3, 15 16CKREELR ( BBNo . 7Rkt liERR ) ( BENo . 7Rk BER 3 1 1N1076-93010 LABEL,DUMP 1 1
REFE T0 Fig.3, 15, 16) ( BANo . BLKHUEST ) REFER TO Fig.7 || REFER TO Fig.7 4 1 1N1110-93020 LABEL,SIDE CLUTCH 1 1 1 1
REFER TO Fig.8 5 1 1N1185-47130 LABEL,CLUTCH BRAKE 1 1 1 1
4 5 6 1 1N3506-93090 HST NAME PLATE 1 1 1 1

; ] 6 7 1 1N3506-93040 MODEL NAMER N-HST 1 1

+ |E"ﬁ| 8 1 1N3506-93050 MODEL NAMER NLD-HST

) HS I 9 1 1N1293-93040 PLATE 250,LOADAGE 1 1 1 1
I 3 - 10 1 1N3505-93030 LABEL,LIFT 1 1

%7 IS 11 1 1N3505-93100 LABEL, LOCK 1 1
5 g U 12 1 1N3506-93080 CAUTION NAMER 1 1 1 1
> ; I 13 1  1N3500-93110 PLATE,DUMP CHANGEOVR 1 1
14 1 1N1480-93080 NAMER D,HANDLING 1 1 1 1
I 1] 15 1 1N3500-93000 NAMER MCG95,MAIN 1 1 1 1
T 16 1 1N1313-93030 NAMER,SIDE 1 1 1 1
& L @ 17 1 1N1277-93020  STICKER A,SIDE 2 2 2 2

( RENo _ﬁmﬂﬁ&ﬁ )( RENo . 7E Kt Bz )( BBNo . 7EKft I ERG ) BENo . 7kl ERT
REFER T0 Fig.7 (| REFER TO Fig.7 |\ REFER T0 Fig.7 REFER TO Fig.7

11

9 10
RAEREOSOKg| [ L < U7h— T ] (07907 =RK)
% 7 EBNo . 7ERftlIERT
-5 M) (e | AR T
12 13 14
() f

—1

( BBNo . 7Rkt BRT
REFER TO Fig.7

EBNo . 4EGRIERR
REFER TO Fig.4

L /[ 5 YANMAR MCGS5 | BENO . 15, 16EkH{E%S
BENo . 7EkiftBRF REFE TO F1ig.15, 16
‘REFEF{ 70 Fig.7

N-HSTHE&: - -+ EBNo . 3k kit B%R
N-HST TYPE----REFER T0O Fig.3

16
NLD-HSTH& - - - - -BBNo . ALK BER
YA NM A )E% NLO-HST TYPE: -REFER TO Fig.4

EBNo . 15, 16EKfIER
REFE TO Fig.15, 16

LB R

17
— (vANVMAR___ %) ] _uitel obeL

AN
LD
BENo . 15, 16ENTRRG NOT SOLD PARTS

REFE TO Fig.15, 16 N107578

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18100 O0CNP3-G18100 19. TOOLS & ACCESSORIES
Fig.19. TOOLS & ACCESSORIES (RMCGosN ST (D) MCGOSNLDEHST

(B)=MCG95NLD-HST (E)=
(C)=MCG95N-EHST (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |

A B () DO () (A

1 1 1N1070-91010 FUNNEL 1 1 1 1

2 1 1N1070-91050 WRENCH 17X19 1 1 1 1

3 1 1N1070-91020 HOSE 1 1 1 1

4 1 1N1070-91090 BAG,TOOL 1 1 1 1

o >

e {7

N107579

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP3-G18100 O0CNP3-G18100 21, | ABEL(2(ADD.ITEM

1 A)=MCG95N-HST D)=MCG95NLDEHST
Fig.21. LABEL(2(ADD.ITEM (ecassHST o
(C)=MCG95N-EHST (F)=
1 REF. LEV. PARTSNO. DESCRIPTION QTY |
3 (A (B (© © (B @
(:I < 6 1 1 1N1070-93050 TAPE,REFLECTIVE 4 4
8ENo 3 ToERiBs 2 1 1N3507-93050 DECAL, HYD. CONTROL 1
0. & _
( REFE 70 Fig .3 1 ) BENo . 150 EHUBRR 3 1 1N3507-93060 DECAL, HYD. CONTROL 1
REFER TO Fig.15 4 1 1N1362-93200 LABEL,PQ-15 1 1
5 1 1N1362-93190 LABEL,PQ-14 1 1
5 ( BENO . 20L Bt B 7 7 6 1  1N3507-93070 DECAL, HYD. CONTROL 1 1
REFER TO Fig.20 7 1  1N1362-93250 LABEL,PQ-20 1
6 PR P 8 1 1N3506-93040 MODEL NAMER N-HST 1 1
100 %e C-D 9 1 1N1362-93100 LABEL,PQ-5 1 1
10 1 1N3507-93080 DECAL, HYD. CONTROL 1 1
EENo 7LKHUERR 11 1  1N1362-93140 LABEL,PQ-9 1 1
4 REFER TO Fig.7 12 1 1N3507-93090 DECAL, HYD. CONTROL 1 1
ﬁj jjj 13 1 1N3500-93000 NAMER MCG95,MAIN 1 1
f> 8 14 1 1N1313-93030 NAMER,SIDE 1 1
@) ‘HST 15 1 1N1277-93020  STICKER A,SIDE 2 2
BBNo . 7L Kift Exa Jl, . HBNo . 7E kit BRF
(ngpgg T0 Fig 7 2] REFER TO Fig.7
BENo . 7E R BR S BBNo . 7RNftiBRR
(REFER TO Fig.7 REFER TO Fig.7
9 10 11
| Hikgs 55085 | [ T
( EBNo . 15E kit E%R i — —
REFER TO Fig.15 ( BENO . 7R Kt BRE -
N REFER TO Fig.7
— == BBNo . 15RKift XA
- 1“ ’ REFER T0 Fig.15
13

RENo . 15EKfi BT L/ % YANMAR MCGY5 |

REFER TO Fig.15
EBNo . 7EKRHERT
REFER TO Fig.7

VIANVIAD e

— H-HST TYPE---REFER TO Fig.3
BBNo . 15EKfitIER=

REFER TO Fig.15

15
Aﬁ‘ YANMAR )L LAgEI‘fgﬁOSEL

= FRA 85
EBNo . 15C Kl %A
RiNo 1 Fig.i5) NOT SOLD PARTS

N110833

Remarks
(1)(EXPORT)EXCLUSIVE PART FOR
MCG95N-HST-PQ

(2)(EXPORT)EXCLUSIVE PART FOR
MCGISN-EHST-PQR N:Old #25 New, Q:0ld 55 New, R:Old £=5 New, S:0ld a5 New, W:Add, ZDiscontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : MCG95-HST(
PC NO : 0CNP3-G18100

PARTS No. INDEX

PARTS No.

1A1470-40900
1E1107-61020
1N1070-91010
1IN1070-91020
1N1070-91050
1N1070-91090
1N1070-93050

1N1076-93010
1N1090-61030

1N1091-36000
1N1101-44000
1N1101-44010
1IN1101-44030

1IN1110-93020
1N1142-45080
1N1151-53000
1IN1151-53020

1N1185-42120
1IN1185-47130
1N1190-45000
1IN1190-61010
1IN1210-16060

1N1210-53000
1N1210-53030
1N1210-65090
1N1210-66140
1N1215-51000

1IN1215-61001
1IN1216-44010

1N1240-42050
1IN1277-42300
1IN1277-42320
1IN1277-51010
1IN1277-61000
1IN1277-93020

1N1284-22110
1N1285-61000
1N1291-22020

1N1291-35000
1IN1291-51031

Ref.No.

[EnY
N

=

[EnY

=

NN
OCOOOFRPOOVUIONOPR,P,ODRANNWOOR_ARRPWERERPRANWERER

e

PARTS No.

1N1292-93010
1N1293-93040
1N1296-35000
1N1296-37000
1N1313-93030

1N1360-22090

1N1362-93100
1N1362-93140
1N1362-93190
1N1362-93200
1N1362-93250
1N1366-42080
1N1366-42170
1N1368-51000
1N1386-21000
1N1430-22070
1N1480-42170
1N1480-93080
1N1520-53020

1N1723-31360
1N3500-64440
1N3500-64490
1N3500-64510
1N3500-65002
1N3500-65012
1N3500-65051
1N3500-65110
1N3500-65140
1N3500-65150
1N3500-65170
1N3500-65210
1N3500-65220
1N3500-66060

1N3500-66080

1N3500-66091
1N3500-66110
1N3500-93000

1N3500-93110
1N3501-35020
1N3501-35030
1N3501-36000
1N3501-52000
1N3502-21000
1N3502-21020

NNNO

NWhAWNWOOO K-

N
=

N s
(o220~ \C ¢}

14

PARTS No.

1N3502-42140
1N3505-45050
1N3505-64270
1N3505-93030
1N3505-93100
1N3506-21000
1N3506-21010
1N3506-21040
1N3506-22000
1N3506-22001
1N3506-31000
1N3506-31001
1N3506-31320
1N3506-31321
1N3506-31430
1N3506-33000
1N3506-33030
1N3506-35020
1N3506-35030
1N3506-37000
1N3506-41000
1N3506-41020
1N3506-41040
1N3506-41090
1N3506-41100
1N3506-41110
1N3506-41140
1N3506-41150
1N3506-41160
1N3506-41170
1N3506-41180
1N3506-41190
1N3506-41200
1N3506-41210
1N3506-42000
1N3506-42010
1N3506-42040
1N3506-42070
1N3506-42080
1N3506-42100
1N3506-42120
1N3506-42130
1N3506-42150
1N3506-42160
1N3506-44000
1N3506-44010
1N3506-45000
1N3506-45030
1N3506-45060
1N3506-45070

RPRRPRPRe

PPN
OR Pk W

[y

-1
-1
-1

PARTS No.

1N3506-45090
1N3506-45120
1N3506-45130
1N3506-45150
1N3506-54000

1N3506-54020
1N3506-54030

1N3506-58000
1N3506-58040
1N3506-58070
1N3506-58110
1N3506-58120
1N3506-58140

1N3506-58160
1N3506-58180
1N3506-58210
1N3506-58230
1N3506-61000
1N3506-64000
1N3506-64080
1N3506-66000
1N3506-68000
1N3506-68070
1N3506-68100
1N3506-68120
1N3506-68140
1N3506-68160
1N3506-93040

1N3506-93050
1N3506-93080
1N3506-93090
1N3507-21010
1N3507-41000
1N3507-58000
1N3507-93050
1N3507-93060
1N3507-93070
1N3507-93080
1N3507-93090
7N1190-61000
7N1277-61000
7N3501-36000
7N3501-36010
7N3506-35000
7N3506-35010

Ref.No.

ol

ol

P
PNRPNRPRONOODWNWNOONOONWWOONRURRWODOONNNOODOWRNNOOMADMYOAR

-1
-1

-1
-1
-1




6,'&

YANMAR

YANMAR CO.LTD.



VANMAR PARTS CATALOG

Published 2008/7 (Jul.)

OCNP3-G18200



CONTENTS MODEL : FT25-HST(3181,261

PC NO : 0CNP3-G18200

Fig.No. GROUP NAME Fig.No. GROUP NAME
TRAVELING SECTION (2)

r

1. TRANSMISSION CASE



O0CNP3-G18200

OCNP3-G18200 1 TRANSMISSION CASE

i A)=FT25-HST1 D)=
Fig.1. TRANSMISSION CASE (TS o
(C)=FT25-HST2 (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
1 . TRANSMISSION CASE @ ® © O E @
1 1  1N3506-24020 TRANSMISSION CASE 1 1 1
13 2 1  1N3506-24030 TRANSMISSION CASE 1 1 1
3 1 1N3502-24001 HOLDER,AXLE 1 1
10 4 1 1N1296-24001 HOLDER.AXLE 1 1
5 1 1N1296-24014 CLUTCH NAIL 2 2 2
6 1 1N1340-24100 PLUG,OIL 1 1 1
7 1 24311-000180 O-RING 1A P-18.0 1 1 1
8 1  1N1430-24080 CAP,SEAL 2 2 2
9 1 26117-081102 BOLT M 8X110 PLATED 2 2 2
10 1 22137-080000 WASHER 8, POLISHED 16 16 16
11 1 22217-080000 SPRING WASHER 8 8 8 8
12 1 26717-080002 NUT 8 8 8 8
13 1 26117-081202 BOLT M 8X120 PLATED 2 2 2
14 1  1N3502-58180 PROTECTOR 1 1 1
15 1 26117-080302 BOLT M 8X 30 4 4 4
16 1  1N1430-24000 PLUG,BLIND 1 1 1
17 1 1N1296-24020 SCREW M12X180 1 1 1
18 1 26717-120002 NUT M12 4 4 4
19 1 22217-120000 WASHER 12,SPRING 2 2 2
20 1 1N3500-24030 BRACKET, OUTER 1 1 1
21 1 26018-080164 BOLT M 8X 16 2 2 2
37770-01215 22 1 26016-080254 BOLT M 8X 25 8 8 8
23 1 1N3510-24040 DRAIN PLUG PT1/4 1
24 1  1N3507-24000 HOLDER,AXLE 2
25 1 1N3530-24060 PLUG PT1/4,DRAIN 1 1
22
3(4)
18 19 L 17
18 N107399
Remarks
(A)FOR MCG95-HST: P/#7N3506-20000,
TRANSMISSION ASSY.
(B)FOR CG3-HST: P/#7N3507-20000,
TRANSMISSION ASSY.
(C)FOR MCG95-EHS: P/#7N3506-20010,
TRANSMISSION ASSY. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18200 OCNP3-G18200 2 MAIN SHAFT

1 A)=FT25-HST1 D)=
Fig.2. MAIN SHAFT (FT2sHeTL or
(C)=FT25-HST2 (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
2. MAIN SHAFT @ ® 006 O
1 1 1N3506-25000 SHAFT 1 1 1
2 1 1N3500-25000 GEAR 16X19 1 1 1
3 1 24421-173007  SEAL TC17 30 07, OIL 1 1 1
4 1  24101-060034  BALL BEARING 1 1 1
5 1 1N3506-25010 COLLAR27.2X20.5X35.0 1
5-1 1  1N3506-25040 COLLAR27.2X20.5X18.9 1 1 1 S
(A=F010115)
6 1 1N3506-25020 COLLAR27.2X20.5X13.5 1
6-1 1 1N3506-25050 COLLAR27.2X20.5X29.0 1 1 1 S
(A=F010115)
7 1 24101-062024  BALL BEARING 1 1 1
8 1 1N1430-25090 COLLAR 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18200

Fig.3. TRANSMISSION SHAFT B

3. TRANSMISSION SHAFT B A (B (© O (E) (A
1 1  1N1296-25000 SHAFT,2ND 1 1 1
2 1  1N3500-25010 GEAR 38 1
2-1 1  1N1296-25020 GEAR 41 1 1 1 S
(A=F010115)
3 1 1N1291-25040 GEAR 16 1 1 1
4 1  1N3506-25030 COLLAR27.2X20.5X59.0 1
4-1 1  1N3506-25040 COLLAR27.2X20.5X18.9 1 1 1 S
(A=F010115)
5 1 24101-062034 BALL BEARING 2 2 2
6 1 1N1430-25090 COLLAR 2 2 2
7 1 24421-173507 SEAL TC17 35 07, OIL 2 2 2
8 1  1N3506-25060 COLLAR27.2X20.5X39.8 1 1 1 W

N107401

OCNP3-G18200 3 TRANSMISSION SHAFT B

REF. LEV. PARTS NO.

(A)=FT25-HST1
(B)=FT25-HST5
(C)=FT25-HST2

DESCRIPTION

)=
©®=
=
QTY I

(A=F010115)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP3-G18200 OCNP3-G18200 4. SIDE CLUTCH SHAFT

1 A)=FT25-HST1 D)=
Fig.4. SIDE CLUTCH SHAFT (FT2sHeTL or
(C)=FT25-HST2 (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
4 - SIDE CLUTCH SHAFT (A) (B) (C) (D) (E) (F)
1 1 1N1291-25070  SHAFT COMP.,3RD 1 1 1
2 1 1N3506-25070 COLLAR25.4X17.2X19.2 1 1 1
3 1 24101-062034  BALL BEARING 2 2 2
4 1 22242-000170  CIRCLIP 17 1 1 1

N107402

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18200 OCNP3-G18200 5§ AXLE

I A)=FT25-HST1 D)=
Flg ' 5 - AXLE EB;:FTZS-HST5 EE;:
(C)=FT25-HST2 (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
5. AXLE @ B © O & @
1 1 1IN3502-25090 AXLE 1 1
2 1 1IN1291-25090 AXLE 1 1
3 1 1IN1291-25100 GEAR 44 1 1 1
4 1 1N1291-25110 GEAR 28,CLUTCH 1 1 1
5 1  22242-000500 CIRCLIP 50 2 2 2
6 1 1N1291-25120 PLATE,BALL SUPPORT'G 2 2 2
7 1  1N1291-25135 GEAR 28,SIDE CLUTCH 2 2 2
8 1 22242-000250 CIRCLIP 25S 4 4 4
9 1  1N1291-25140 BOSS,DRIVE 2 2 2
10 1  1N1291-25150 BALL 4,STEEL 42 42 42
11 1 1N1291-25200 COVER,OIL SEAL 6 4 6
12 1 1N1291-25170 LINER 2.0X35.5X50 2 2 2
13 1 1N1291-25180 SPRING,CLUTCH 2 2 2
14 1 1IN1291-25190 COLLAR 25.2X31.8X27. 2 2 2
15 1 24101-060054 BALL BEARING 4 4
16 1  24421-254708 SEAL TC25 47 08, OIL 2 2
17 1 22252-000470 CIRCLIP 47 2 2
18 1 1IN3507-25000 WHEEL 2
19 1 24101-060064 BALL BEARING 4
20 1  24421-305512 SEAL TC30 55 12, OIL 2
21 1 1N1340-25250 COVER,OIL SEAL 2
22 1 22252-000550 CIRCLIP 55 2
.N107403 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18200 O0CNP3-G18200 5 BRAKE

1 A)=FT25-HST1 D)=
F|g6 BRAKE EB;:FTZS-HSTS EE;:
(C)=FT25-HST2 (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
6 - BRAKE @ B © O 6 @
1 1 1N1296-25040 MOUNT,BRAKE 1 1 1
2 1 26557-060162 SCREW M 6X 16 4 4 4
3 1 22217-060000  SPRING WASHER 6 4 4 4
4 1 1N1291-25220 DRUM,BRAKE 1 1 1
5 1 22242-000140 CIRCLIP 14 1 1 1
6 1  1N1291-25230 PACKING,BRAKE PLATE 1 1 1
7 1 7N3506-25000 BRAKE PLATE ASSY. 1 1 1
8 2 1N3506-25080 PLATE COMP.,BRAKE 1 1 1
9 2 7N1291-25010 BRAKE SHOE ASSY. 1 1 1
10 1 26016-060124  BOLT 6X12 W/L.W. 3 3 3

N107404

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP3-G18200 OCNP3-G18200 7. SIDE CLUTCH

Fig.7. SIDE CLUTCH O aariers o
(C)=FT25-HST2 (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
7 . SIDE CLUTCH (A (B (© © (B @

N

1N1296-25050  SHIFTER,SIDE CLUTCH
1N1296-25060  PIN,SHIFT LEVER UPPR
1N1296-25070  PIN,SHIFT LEVER LOWR

22351-050025 SPRING PIN 5X25
24311-000140 O-RING 1A P-14.0
1N1291-25300 LEVER,SIDE CLUTCH

22137-080000  WASHER 8, POLISHED
22217-080000 SPRING WASHER 8
26717-080002 NUT 8

NNNINNDBRINNDN
NNNINNDBRINNDN
NNNINNDDBINDN

@
© oo N[O AwN R
I e P N =

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP3-G18200 OCNP3-G18200 3 COUPLING SHAFT

I A)=FT25-HST1 D)=
Fig.8. COUPLING SHAFT (FT2sHeTL or
(C)=FT25-HST2 (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
8 . COUPLING SHAFT W ® © ©® E @
1 1 1N3506-25090 SHAFT,CONNECTING 2 2 2
2 1 24311-000090  O-RING 1A P-9.0 2 2 2
3 1 1N3506-25100 COLLAR21.7X12.5X9.0 2 2 2
4 1 26717-100002  NUT M10 4 4 4
5 1 1N1430-26030 WASHER,SEAL 4 4 4

N107406

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18200 OCNP3-G18200 9. SUB-CASE

Fig.9. SUB-CASE BrT oS -
(C)=FT25-HST2 (F)=
- REF. LEV. PARTSNO. DESCRIPTION QTY |
9 . SUB-CASE (A (B (€©) O (B @

1N3506-24040  SUB-CASE (MAIN BODY)
1N3506-24050  SUB-CASE (COVER)
26016-080354 BOLT M 8X 35

22137-080000 WASHER 8, POLISHED
1N3506-24060 HEX SOCKET HEAD BOLT
1N1291-24070  PLUG,HOLED OIL

~Njo o slw N e
N T = = N [ RS
S TN I R T R
S TN I R T R
Rk NN N R

1N1291-24040  PLUG M14,DRAIN

S
\

97770-01215

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCNP3-G18200 O0CNP3-G18200 10. GEAR A

1 A)=FT25-HST1 D)=
Fig.10. GEAR A (FT2sHeTL or
(C)=FT25-HST2 (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
10. GEAR A A B © ©® E @
1 1  1N3506-25110 GEAR (FT25 SIDE) 1 1 1
2 1 24101-060054  BALL BEARING 2 2 2
3 1 1N3506-25120 SEAL UD253807 1 1 1
4 1  1N3506-25130 COLLAR 1 1 1
5 1  1N3506-25140 CAP 1 1 1

N107408

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18200 11. GEAR B

OCNP3-G18200
i (A)=FT25-HST1 (D)=
Flgll GEAR B (B)=FT25-HST5 (E)=
(C)=FT25-HST2 (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY I R

11. GEAR B A (B € O € @

1 1 1N3506-25150 GEAR(INTERMEDIATE) 1 1 1
2 1 24101-060034  BALL BEARING 1 1 1
3 1 24101-062014  BALL BEARING 1 1 1

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old :‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



O0CNP3-G18200

Fig.12. GEARC

0CNP3-G18200 12 GEAR C

(A)=FT25-HST1
(B)=FT25-HST5
(C)=FT25-HST2

)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY I R
12. GEARC @ @ © O 6 6

1 1  1N3506-25160 GEAR (HST SIDE) 1 1 1
2 1 24101-060054  BALL BEARING 2 2 2
3 1 1N3506-25170 COLLAR (2) 1 1 1
4 1 7N3506-24000 HST BDU-10 ASSY 1 1
5 1 1N3506-24000 TANK 1 1
6 1 1N3506-24010 FAN 1 1 1 1
7 1 26117-082004 BOLT M 8X200 PLATED 1 1 1 1
8 1 22137-080000 WASHER 8, POLISHED 8 8 8 1
9 1 22217-080000  SPRING WASHER 8 4 4 4 1
10 1 26717-080002 NUTS8 4 4 4 1
11 1 26117-081254  BOLT M 8X125 PLATED 1 1 1 1
12 1  26117-081604 BOLT M 8X160 PLATED 1 1 1 1
13 1 26117-080904 BOLT M 8X 70 PLATED 1 1 1 1
14 1 7N3507-24000 HST BDU-10L ASSY. 101 1
15 1 1N3507-61000  TANK,OIL 11
16 1 1N3507-61090 PLUG,OIL 101
17 1 1N3507-61100 DIPSTICK, LUB. OIL 11
18 1 1N3507-61110 COVER,BLIND 11
19 1  1N3507-61120 FILTER, LUB. OIL 11
20 1 24311-000110 O-RING 1A P-11.0 11
21 1 1N3507-61060  JOINT 11
22 1 1N3507-61150 CLAMP 4 4
23 1 1N3507-61140 HOSE (B) 11
24 1 1N3507-61070 CONNECTOR (C) 11
25 1 24311-000090  O-RING 1A P-9.0 1 1
26 1 1N3507-61130 HOSE 11
27 1 1N3507-61080 JOINT D 11
28 1 24311-000200  O-RING 1A P-20.0 101
29 1 26018-080204 BOLT M 8X 20 3 3

Remarks

N107410

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1) IT'S AHST PART.




Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : FT25-HST(3181,261
PC NO : 0CNP3-G18200

PARTS No. INDEX

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
1N1291-24040 9 7 1N3506-25030 3 4
1N1291-24070 9 6 1N3506-25040 2 5-1
1N1291-25040 3 3 3 4 -1
1N1291-25070 4 1 1N3506-25050 2 6 -1
1N1291-25090 5 2 1N3506-25060 3 8
1N1291-25100 5 3 1N3506-25070 4 2
1N1291-25110 5 4 1N3506-25080 6 8
1N1291-25120 5 6 1N3506-25090 8 1
1N1291-25135 5 7 1N3506-25100 8 3
1N1291-25140 5 9 1N3506-25110 10 1
1N1291-25150 5 10 1N3506-25120 10 3
1N1291-25170 5 12 1N3506-25130 10 4
1N1291-25180 5 13 1N3506-25140 10 5
1N1291-25190 5 14 1N3506-25150 11 1
1N1291-25200 5 11 1N3506-25160 12 1
1N1291-25220 6 4 1N3506-25170 12 3
1N1291-25230 6 6 1N3507-24000 1 24
1N1291-25300 7 6 1N3507-25000 5 18
1N1296-24001 1 4 1N3507-61000 12 15
1N1296-24014 1 5 1N3507-61060 12 21
1N1296-24020 1 17 1N3507-61070 12 24
1N1296-25000 3 1 1N3507-61080 12 27
1N1296-25020 3 2 -1 1N3507-61090 12 16
1N1296-25040 6 1 1N3507-61100 12 17
1N1296-25050 7 1 1N3507-61110 12 18
1N1296-25060 7 2 1IN3507-61120 12 19
1N1296-25070 7 3 1N3507-61130 12 26
1N1340-24100 1 6 1N3507-61140 12 23
1N1340-25250 5 21 1N3507-61150 12 22
1N1430-24000 1 16 1N3510-24040 1 23
1N1430-24080 1 8 1N3530-24060 1 25
1N1430-25090 2 8 7N1291-25010 6 9
3 6 7N3506-24000 12 4
1N1430-26030 8 5 7N3506-25000 6 7
1N3500-24030 1 20 7N3507-24000 12 14
1N3500-25000 2 2
1N3500-25010 3 2
1N3502-24001 1 3
1N3502-25090 5 1
1N3502-58180 1 14
1N3506-24000 12 5
1N3506-24010 12 6
1N3506-24020 1 1
1N3506-24030 1 2
1N3506-24040 9 1
1N3506-24050 9 2
1N3506-24060 9 5
1N3506-25000 2 1
1N3506-25010 2 5
1N3506-25020 2 6




6,'&

YANMAR

YANMAR CO.LTD.



VANMAR PARTS CATALOG

Published 2008/7 (Jul.)

OCNP2-G60900



CONTENTS MODEL : GA120SCKM(2608,2420,

PC NO : 0CNP2-G60900

Fig.No. GROUP NAME Fig.No. GROUP NAME
ENGINE UNIT(GAlZOSCKM)
! 1 1CYLINDER BLOCK

.+CYLINDER HEAD & BONNET
. TOOL & LABEL
.1 AIR CLEANER & MUFFLER
.. CRANKSHAFT,PISTON & CAMSHAFT

FUEL OIL TANK & FUEL OIL LINE
.,CARBURETOR
.1GOVERNOR & CONTROL DEVICE
.+ FLY.MAGNET & STARTING DEVICE
! ]_Q_‘: LABEL(SAFETY

II__||__Jl__ll__ll__|l__ll

:'@"GJ"\II'O“U'I"-b"OJ"I\)“



0CNP2-G60900 OCNP2-G60900 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (A-oA1205CKM o-
(©= (F=
1. CYLINDER BLOCK REF. LEV. PARTSNO. DESCRIPTION w ® (C()D T\((D) ©® © |
1 1 760590-01561  BLOCK ASSY, CYLINDER 1
11 1 760590-01562  BLOCK ASSY, CYLINDER 1 N
(A=EXXX)
4 2 22312-080120  PARALLEL PIN 8X12 2
4-1 2 114270-01600  PARALLEL PIN 8X12 2 R
(A=E93060)
5 2 160610-02220  SEAL, OIL 1
6 2 24101-062040  BALL BEARING 1
7 2 160610-01690  PLUG, DRAIN 2
8 2 104200-59170  GASKET 12 2
9 1 160590-01330  GASKET, CYL. HEAD 1
10 1 760590-01500 COVER ASSY, SIDE 1
12 2 24101-062040  BALL BEARING 1
13 2 160610-02220  SEAL, OIL 1
14 2 24101-062040  BALL BEARING 1
16 2 160610-01690  PLUG, DRAIN 1
17 2 104200-59170  GASKET 12 1
18 1 160710-01760  CAP, W/LUB.OIL GAUGE 2
| 181 1 114299-01760  CAP, W/LUB.OIL GAUGE 2 R
(A=EXXX)
20 2 24311-000180  O-RING 1A P-18.0 2
| 20-1 2 114299-01950  O-RING 2 R
(A=EXXX)
21 1 160610-04201  BOLT M 8X 53 4
22 1 26476-060252 BOLT M 6X 25 TAPPING 8

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




O0CNP2-G60900 O0CNP2-G60900 2  CYLINDER HEAD & BONNET

Fig.2. CYLINDER HEAD & BONNET (A-oA1205CKM o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
2 . CYLINDER HEAD & BONNET @ ® © O € @
1 1 160690-03050 BREATHER 1
2 1 160810-03180  PIPE, BREATHER 1
3 1 160610-04570  BOLT M 6X 70 2
4 1 160590-11010  HEAD ASSY, CYLINDER 1
8 1  160590-11100  VALVE, INTAKE 1
9 1  160590-11110  VALVE, EXHAUST 1
10 1 160690-11120  SPRING, VALVE 2
11 1 160690-11180  RETAINER, SPRING 2
12 1 160690-11200 ARM, ROCKER 2
13 1 160690-11220  PIVOT, ROCKER ARM 2
13-1 1 160690-11221  PIVOT,ROCKER ARM 2 R
(A=EE7332)
14 1 160690-11270 BOLT 2
14-1 1 160690-11271  BOLT 2 N
(A=E51470)
15 1 160690-11280  NUT M6X 0.5 2
16 1 160690-11290  PLATE, GUIDE 1
17 1 26216-080182  STUD M 8X 18 PLATED 2
18 1 160690-11300 BONNET 1
19 1 160690-11310  GASKET, BONNET 1
20 1  26106-060202  BOLT M 6X 20 PLATED 1
%“‘“ 21 1 26106-060352 BOLT M 6X 35 PLATED 2

NO75103

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

INFIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




O0CNP2-G60900

Fig.3. TOOL & LABEL

3. TOOL & LABEL

|

N ﬁkﬂﬂzﬁiﬂ

AnenseTzL s 4D amavanns.encs
TEMELTCR S + BARLEVTOE S,
i

4 =

B, ronscaniezn BB
B RAN. UNH-ZCRR L L] el 0 1% WL
ANBENG S I (BATRRCESBC 80,

5

[z77U-r0mR% |

C—— 3

=

P LIS
CCALT A I

10

0CNP2-G60900 3 TOOL & LABEL

(A)=GA120SCKM
(B)=
©)=

(D)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
2 1 160590-07120  LABEL, OHV MARK 1
2-1 1 160590-07400  LABEL, FINGER START 1 N
(A=ED8342)
3 1  160690-07250  LABEL, CAUTION 1
31 1 160692-07250  LABEL, CAUTION 1 N
(A=EB2120)
4 1 160520-07271  LABEL, DRAIN 1
4-1 1 160520-07272  LABEL, DRAIN 1 S
(A=E62523)
I 4-2 1 160690-07260  LABEL, DRAIN 1 R
(A=EXXX)
5 1 160520-07370  LABEL, CLEANER 1
6 1 160693-07410  LABEL,FUEL COCK 1 z
(A=E68983)
7 1 160110-92610  BAG, TOOL 1
8 1 160120-92700  SPANNER, BOX 1
9 1 160110-92710 BAR 1
10 1 28110-100120 WRENCH 10X12 1

Remarks
(1) REF.NO.4 YANMAR LIGHT YELLOW,
4-1 YANMAR NEW RED.

* REFER TO FIG.10 FOR SAFETY LABEL.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G60900 O0CNP2-G60900 4 AIR CLEANER & MUFFLER

Fig.4. AIR CLEANER & MUFFLER (A-oA1205CKM o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
4 . AIR CLEANER & MUFFLER @ ® © O € @

1 1 160690-12600 CLEANER ASSY, AIR 1
2 2 160690-12510  CAP, AIR CLEANER 1
3 2 160690-12530  BODY, AIR CLEANER 1
4 2  160760-12530  ELEMENT 1
5 2 160493-12550 HOLDER, ELEMENT 1
6 1 160610-56150 GASKET, CARBURETOR 1

I 61 1 160610-56151  PACKING,CARBURETOR 1 R

(A=E15731)

7 1 26366-060002 NUT M6 2
8 1 160690-13200  GASKET, MUFFLER 1
9 1 160690-13550 BRACKET, MUFFLER 1
10 1 160693-13600 MUFFLER W/COVER 1
11 2 160693-13510 MUFFLER 1
12 2 160693-13540  COVER, MUFFLER 1
13 2  26106-060082 BOLT M 6X 8 PLATED 3
14 1 160321-13770  EXTENSION, MUFFLER 1
15 1 160690-13900 COVER, ELBOW 1
16 1 114252-13950 BOLT M 6X 8 PLATED 2
17 1 26106-080142 BOLT M 8X 14 PLATED 1
18 1 26366-080002 NUTM8 2

N075105

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G60900 OCNP2-G60900 5 CRANKSHAFT,PISTON & CAMSHAFT

Fig.5. CRANKSHAFT,PISTON & CAMSHAFT ggg;GAlZOSCKM gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
S . CRANKSHAFT,PISTON & CAMSHAFT @ @ © 0 ® 6
1 1 160590-14051  CAMSHAFT ASSY 1
8 2 160690-14560  SPRING, DECOMP. 2
8-1 2 160690-14570  SPRING, DECOMP. 2 S
(A=E47395)
8-2 2 160590-14570  SPRING, DECOMP. 1 S
(A=E51470)
8-3 2 160590-14571  SPRING, DECOMP. 1 R
(A=ED6764)
10 1 22512-040120 KEY 4X 12 1
11 1 160490-14200  TAPPET 2
12 1 160590-14400 ROD, PUSH 2
13 1 160610-04910  NUT M14 1
14 1 760590-21700 CRANKSHAFT ASSY 1
16 2 160590-21200  GEAR, CRANKSHAFT 1
17 2 160590-21210  GEAR, IDLE 1
18 2 160610-21290  KEY 4X 10 1
19 2 22512-040160 KEY 4X 16 1
20 1 160590-22010  PISTON W/RINGS 1
20-1 1 160590-22011  PISTON W/RINGS 1 S
(A=E42511)
22 2 760590-22500  RING SET, PISTON 1
22-1 2 760590-22501  RING SET, PISTON 1 S
(A=E42511)
26 1 160590-22300  PIN, PISTON 1
27 1 22252-000130 CIRCLIP 13 2
28 1 760590-23700  ROD ASSY, CONNECTING 1
30 2 160710-23201  BOLT, ROD 2
30-1 2  26106-060302 BOLT M 6X 30 PLATED 2 R
(A=E97925)
31 1 160310-14550  WASHER 1
32 1 22512-050300 KEY 5X 30 1
33 1 26106-080202 BOLT M 8X 20 PLATED 1

NO75106

Remarks

(1) L=REF.NO.8-1 33M/M,8-2 30M/M.

(2) DIFFERENCE BETWEEN NO.20 AND

NO.20-1 REFER TO NO.22 AND 22-1.

(3) A(MARK)=REF.NO.22 R,22-1 T.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G60900

Fig.6. FUEL OIL TANK & FUEL OIL LINE

6.

FUEL OIL TANK & FUEL OIL LINE

18—
P—19—

16—
1714

15—

NO75101

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

OCNP2-G60900 6 FUEL OIL TANK & FUEL OIL LINE

(A)=GA120SCKM
(B)=
©)=

)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 114250-45310 COLLAR 4
2 1 760590-55700  TANK, FUEL (RED)(50) 1
2-1 1 760590-55710  TANK ASSY, FUEL 1 S
(A=E68913)
4 2 160710-55061  CAP ASSY, FUEL TANK 1
11 3 160393-55050  GASKET, TANK CAP 1
12 2 160610-55100  STRAINER 1
13 2 160762-55150  GAUGE, FUEL 1
14 1 160690-55300 COCK ASSY, FUEL 1
14-1 1 160692-55300 COCK ASSY, FUEL 1 S
(A=E68983)
14-2 1 160593-55300 COCK ASSY, FUEL 1 N
(A=E77879)
15 2 160690-55310 COCK ASSY, FUEL 1 z
(A=E68983)
16 2 160690-55320  LEVER, FUEL COCK 1 z
(A=E68983)
17 2 160690-55330  SHIFT, FUEL COCK 1 z
(A=E68983)
18 2 22417-200200 COTTER PIN 2.0X20 1 z
(A=E68983)
19 2 26557-040102 SCREW M 4X 10 1 z
(A=E68983)
198 2 160710-55360  RING 1
(A=E68983)
19C 2 160710-55370  GASKET 1
(A=E68983)
19D 2 160710-55382  FILTER 1
(A=E68983)
19E 2 160710-55390  BOWL, STRAINER 1
(A=E68983)
19E-1 2 160610-55390 CUP, COCK 1 N
(A=E77879)
19E-2 2 160710-55390 BOWL, STRAINER 1 N
(A=EXXX)
20 1  160690-55460  DAMPER, FUEL TANK 4
20-1 1 160690-55461  DAMPER, FUEL TANK 4 N
(A=EC2271)
21 1 160610-55470  PIECE 4 z
(A=E97925)
22 1 26106-060142 BOLT M 6X 14 PLATED 2
22-1 1 26106-060102 BOLT M 6X 10 PLATED 1 S
(A=E68983)
22-2 1 26476-060142  BOLT M 6X 14, TAPPING 1 N
(A=EXXX)
23 1 26476-060252 BOLT M 6X 25 TAPPING 4
23-1 1  114370-45350  BOLT, FAN CASE 4 N
(A=E97925)
23-2 1 160690-55140  BOLT, FAN CASE 4 R
(A=EE8257)
24 1 43400-500400  SEAL WASHER 6 2 z

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G60900 OCNP2-G60900 6 FUEL OIL TANK & FUEL OIL LINE

Fig.6. FUEL OIL TANK & FUEL OIL LINE ggngAmSCKM gggg
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
6 . FUEL OIL TANK & FUEL OIL LINE (A) B) (C) D) (E) F)
(A=E68983)
18— 25 1 106990-44660  CLIP,HOSE 2
26 1 160690-59360  PIPE, FUEL 1
26-1 1 160735-59350  F. O. PIPE (A) 1 S
(A=E68983)
27 1 160260-78700 CLAMP, CORD 1 z
(A=E77879)
28 1 160710-78710  CLAMP, CORD 1
17—k14 29 1 26476-060142  BOLT M 6X 14, TAPPING 1 z
(A=E77879)
30 1 160593-55360  STAY, FUEL COCK 1 w
(A=E68983)
I 30-1 1 160693-55370  STAY COMP.,FUEL COCK 1 S
(A=EXXX)
31 1 26106-060122  BOLT M 6X 12 PLATED 1
(A=E68983)
32 1 160735-59360  PIPE, FUEL 1
(A=E68983)
33 1 160690-59400 PROTECTOR, PIPE 1
(A=E68983)
34 1 124060-77680  CLAMP 10 2
(A=E68983)

NO75101

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G60900 0CNP2-G60900 7. CARBURETOR

Fig.7. CARBURETOR (3=GAL205CKM o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
7 . (CARBURETOR A ® © O ® 6O
1 1 160590-56020 CARBURETOR ASSY 1
1-1 1 160591-56030 CARBURETOR ASSY 1 N
(A=E68983)
1-2 1 160591-56031 CARBURETOR 1 N
(A=EB7897)
2 2  160592-56540  VALVE, THROTTLE 1
3 2  160810-56670  SCREW 1
4 2 160903-56670  SCREW 2
5 2 160590-56530  VALVE, CHOKE 1
6 2 160610-56740  JET, PILOT 1
6-1 2 160590-56740  JET, PILOT 1 S
(A=E68983)
7 2 160692-56710 SCREW 1
8 2 181230-56380  SPRING 2
11 2 160769-56620  FLOAT ASSY 1
12 2 160610-56630  PIN, FLOAT 1
13 2 160692-56640  SHAFT, THROTTLE 1
14 2 160310-56980  SPRING, CHOKE 1
15 2 160310-56990  BALL, STEEL 1
16 2 160590-56650 LEVER, CHOKE 1
16-1 2 160690-56650  LEVER, CHOKE 1 S
(A=E68983)
17 2 160810-56580  RING, CHOKE SHAFT 1
21 18 2 160810-56590  RING, CHOKE LEVER 1
19 19 2 160610-56610 GASKET 1
20 2  160769-56640  BODY, FLOAT CHAMBER 1
FI5ES 20-1 2 160592-56670  BODY, FLOAT CHAMBER 1 S
REPAIR PART (A=E68983)
MEERANS 7o 35 20-2 2 160598-56660  BODY, CHAMBER 1 S
NOT SOLD SEPARATELY. (A=EB7897)
21 2 160590-56670  NOZZLE, MAIN 1
n 21-1 2 160590-56671  NOZZLE, MAIN 1 S
(A=E68983)
12 22 2 160769-56660 BOLT 1
22-1 2  160692-56730  BOLT 1 S
20 (A=E68983)
22-2 2 160893-56650 BOLT 1 S
28 (A=EB7897)
23 2 160610-56611  GASKET 1
23——4—9 Vﬂ 23-1 2 160792-56600 GASKET 1 S
(A=E68983)
22——@ 232 2 160893-56660 O-RING 1 s
(A=EB7897)
24 2 160590-56770  JET, ENRICHMENT 1
24-1 2 160590-56771  MAIN JET 1 S
(A=E68983)
25 2 26117-040088 BOLT M 4X 8 PLATED 1 z
(Rle)zn;ailzréim PART (A=E68983)
(REMARKS)"EFFECTIVE MACHINE NO." OF 26 2 160640-56850  SEAL 1
ENGINE IS INDICATED ON THE 27 2 160610-56900  SCREW 1 z
ENGINE LABEL WHICH IS SHOWN (A=E68983)
INFIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G60900

Fig.7. CARBURETOR

7 . CARBURETOR

OCNP2-G60900 7. CARBURETOR

REF. LEV. PARTS NO.

(A)=GA120SCKM
(B)=
©)=

DESCRIPTION

G

)=

©®=

=

QTY I
B © ©® B &

®
21
19
FIAT L
REPAIR PART
MRS vE 35
NOT SOLD SEPARATELY.
"
12
20
28

23—4.9 7
22--@

28 2 181230-56380 SPRING 1 z
(A=E68983)
29 2 160667-56750 SCREW, ADJUSTING 1
30 2 160702-56720 RING 1
31 2 160692-56770 HOSE 1 Z
(A=E68983)
32 2 160692-56700 SEAL, RUBBER 1
32A 2 160692-56800 SEAL, RUBBER 1 w
(A=E68983)
32B 2 160590-56800 NOZZLE 1 w
(A=E68983)
32C 2 160692-56620 O-RING 1 W
(A=E68983)
32C-1 2 160692-56620 O-RING 1 z
(A=EB7897)
32D 2 160692-56761 BODY, COCK(A 1 w
(A=E68983)
32D-1 2 160692-56761 BODY, COCK(A 1 V4
(A=EB7897)
33 1 160610-56150  GASKET, CARBURETOR 2
| 331 1  160610-56151  PACKING,CARBURETOR 2 R
(A=E15731)
34 1 160690-56160 SPACER 1
35 1 160692-56560 VALVE, NEEDLE(RUBBER 1

Remarks

IN FIG.9.

(1) REPAIR PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G60900

Fig.8. GOVERNOR & CONTROL DEVICE

8 . GOVERNOR & CONTROL DEVICE

0CNP2-G60900 8, GOVERNOR & CONTROL DEVICE

(A)=GA120SCKM
(B)=
©)=

)=
©®=
=

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
2 1 160690-61300 SPINDLE, GOVERNOR 1
2-1 1 160690-61301 SPINDLE, GOVERNOR 1 R
(A=EAT7836)
3 1 160690-61310 SHAFT, GOV. LEVER 1
3-1 1 160690-61311 SHAFT, GOV. LEVER 1 R
(A=EC3276)
4 1 160690-61450 WASHER 1
5 1 160690-61600 GEAR ASSY, GOV. 1
9 1 160120-76940 WASHER 1
10 1 22372-080000 SNAP PIN (JASO 8) 1
11 1 160590-66010 SPRING, GOVERNOR 1
11-1 1 160594-66011 SPRING, GOVERNOR 1 N
(A=E64240)
12 1 160690-66101 CONTROL ASSY 1
13 2 160690-66081 LEVER ASSY, CONTROL 1
17 3  26117-040088 BOLT M 4X 8 PLATED 1
18 2 160690-66111 BASE ASSY, CONTROL 1
19 3 160690-66140 BASE, CONTROL 1
19-1 3 160690-66141 BASE, CONTROL 1 N
(A=E44968)
19-2 3 160690-66142 BASE, CONTROL 1 R
(A=E55364)
19-3 3 160690-66143 BASE, CONTROL 1 N
(A=E72142)
22 3  160520-66291 SPRING 2
23 3 26117-040257 BOLT M 4X 25 2
23-1 3 26117-040257 BOLT M 4X 25 1 K
(A=EXXX)
23A 3  26117-040357 BOLT M 4X 35 1 W
(A=EXXX)
24 2 160690-66160 WASHER, STOP 1
25 2 160664-66170 WASHER, NYLON 1
26 2 160664-66180 SPRING, PLATE 1
27 2 160664-66220 SPRING, RETURN 1
28 2 22137-060000 WASHER 6, POLISHED 1
29 2 26347-060002 U-NUT M 6 1
30 2 26757-060002 NUT M 6 1
31 1 160690-66180 LEVER ASSY, GOVERNOR 1
33 2  26366-060002 NUT M 6 1
34 1 160690-66200 LINK, THROTTLE 1
35 1 160690-66210 SPRING, TENSION 1
36 1 160690-66300 PANEL 1
36-1 1 160690-66310 PANEL 1 S
(A=E74058)
NOT5108 37 1 26106-060102 BOLT M 6X 10 PLATED 2
37-1 1 26106-060162 BOLT M 6X 16 PLATED 2 S
(A=E80268)
38 1 26476-060142 BOLT M 6X 14, TAPPING 3
39 1 114770-61600 SEAL, OIL 1 W
(A=E49777)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G60900

Fig.9. FLY.MAGNET & STARTING DEVICE

9 . FLY.MAGNET & STARTING DEVICE

“NOTSTLO

OCNP2-G60900 9. FLY.MAGNET & STARTING DEVICE

(A)=GA120SCKM
(B)=
©)=

)=
©®=
=

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 160690-77250  SWITCH, STOP 1
1-1 1 160611-77250  SWITCH, STOP 1 S
(A=E68983)
2 1 22857-200100 SCREW 2.0X10,TAPPING 2 z
(A=E68983)
3 1 160690-78010  PLUG, SPARK 1
31 1 160690-78020  PLUG, SPARK 1 N
(A=E60578)
4 1 160700-78040  CAP, PLUG 1
5 1 160700-78050  TERMINAL, PLUG 1
6 1 160590-78091  MAGNET ASSY,FLYWHEEL 1
| 61 1 160590-78092  MAGNET CMP.,FLYWHEEL 1 N
(A=EXXX)
7 2 160590-78540 ROTOR 1
I 71 2 160590-78542 ROTOR 1 N
(A=EXXX)
8 2 160590-78532  IGNITER 1
8A 3 160690-78230  CORD, STOP 1 w
(A=EXXXXX)
9 1 160700-78720 GROMMET 1
10 1 26476-060302  BOLT M 6X 30,TAPPING 2
11 1 160690-45011  FAN, COOLING 1
11-1 1 160699-45010  FAN, COOLING 1 R
(A=E77879)
12 1 160590-45120  CASE,FAN (WHITE)(14) 1
12-1 1 160590-45130  CASE,FAN (WHITE)(14) 1 S
(A=E68983)
13 1  160690-45200 COVER, CYLINDER 1
I 131 1 160699-45200 COVER, CYLINDER 1 R
(A=EH7484)
I 14 1 160590-45211 COVER, REAR 1 z
(A=EXXX)
15 1  26476-060142 BOLT M 6X 14, TAPPING 4
I 16 1 26476-060142 BOLT M 6X 14, TAPPING 1 z
(A=EXXX)
17 1  26476-060142  BOLT M 6X 14, TAPPING 1
18 1 160690-76050 STARTER ASSY, RECOIL 1
18-1 1 160690-76051  STARTER ASSY, RECOIL 1 R
(A=EA1919)
19 2 160690-76250  STARTER ASSY, RECOIL 1
19-1 2 160690-76251  RECOIL ASSY 1 S
(A=EA1919)
20 3  160690-76510  CASE, STARTER 1
20-1 3  160690-76511  CASE COMP.,.STARTER 1 S
(A=EA1919)
21 3  160690-76520  REEL 1
21-1 3 160690-76521  REEL 1 S
(A=EA1919)
22 3 160690-76800 RATCHET 1
22-1 3 160690-76801  RATCHET 2 S

(A=EA1919)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G60900 OCNP2-G60900 9. FLY.MAGNET & STARTING DEVICE

Fig.9. FLY.MAGNET & STARTING DEVICE ggg;GAlZOSCKM gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
9 . FLY.MAGNET & STARTING DEVICE @D ® © O E @
23 3 160690-76810  PIN, RATCHET 1 z
(A=EA1919)
24 3 160690-76580  PLATE, FRICTION 1
24-1 3 160690-76531  GUIDE, RATCHET 1 S
(A=EA1919)
25 3 160690-76530  GUIDE, RATCHET 1 z
(A=EA1919)
26 3 160690-76540  SPRING, SPIRAL 1
27 3 160690-76560  SPRING, FRICTION 1
27-1 3 160690-76561  SPRING,FRICTION 1 S
(A=EA1919)
28 3 160690-76550  WASHER, THRUST 1 z
(A=EA1919)
29 3 160690-76820  SHAFT 1 z
(A=EA1919)
30 3 26367-060002 NUTM6 1
30-1 3 160690-76580  PLATE, FRICTION 1 S
(A=EA1919)
32 3 160690-76630 ROPE, STARTER 1
33 3 160690-76620 KNOB, STARTER 1
34 3 160690-76830  CAP, KNOB 1
35 3 160690-76840  PLATE, SLIDE 1 z
(A=EA1919)
35A 3 160690-76570  SPRING, RETURN 2 w
(A=EA1919)
36 2 160690-76590  PULLEY, STARTER 1
36-1 2 160690-76591  PULLEY, STARTER 1 S
(A=EA1919)
37 1 26106-060082 BOLT M 6X 8 PLATED 4
38 1 29610-000650 CLAMP, SPEED 065 1
39 1 29610-000950 CLAMP, SPEED 095 1
40 1  160495-77260 CODE 1
(A=E68983)
41 1 26366-080002 NUTM8 1
(A=E68983)
42 1 160341-01950  PIPE 1 w
(A=EXXX)
| 42-1 1 160341-01950  PIPE 1 z
(A=EXXX)

“NOTSTLO

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.9. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




O0CNP2-G60900

Fig.10. LABEL(SAFETY

10. LABEL(SAFETY

1 3
ANk
w Svsevmcs | H HIAHXCER
fx Bﬁ 3sensaue | YV RASIUARORL
AR K | T suade. | § SR TORERNSX
B |Trzn, v °T, Lo ARFRE

3 Sy 77-3-5::‘;!]
| re 4t
NO75111 )

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

OCNP2-G60900 10, LABEL(SAFETY

(A)=GA120SCKM (D)=
(B)= (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY
A B € ©O E ¢
1 1 1A2100-86500 DANGER,FIRE PROHIBIT 1 W
(A=EB2120)
2 1 1E5120-86720 CAUTION,MUFFLER 1 W
(A=EB2120)
3 1 1E5120-86600 WARNING,EXHAUST GAS 1 w
(A=EB2120)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : GA120SCKM(2608,2420,
PC NO : 0CNP2-G60900

PARTS No. INDEX

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No PARTS No. Fig. Ref.No.
104200-59170 1 8 160590-56650 7 16 160690-11120 2 10 160690-66310 8 36 -1
17 160590-56670 7 21 160690-11180 2 11 160690-76050 9 18
106990-44660 6 25 160590-56671 7 21 -1 160690-11200 2 12 160690-76051 9 18 -1
114250-45310 6 1 160590-56740 7 6 -1 160690-11220 2 13 160690-76250 9 19
114252-13950 4 16 160590-56770 7 24 160690-11221 2 13 -1 160690-76251 9 19 -1
114270-01600 1 4 -1 160590-56771 7 24 -1 160690-11270 2 14 160690-76510 9 20
114299-01760 1 18 -1 160590-56800 7 32 B 160690-11271 2 14 -1 160690-76511 9 20 -1
114299-01950 1 20 -1 160590-66010 8 11 160690-11280 2 15 160690-76520 9 21
114370-45350 6 23 -1 160590-78091 9 6 160690-11290 2 16 160690-76521 9 21 -1
114770-61600 8 39 160590-78092 9 6 -1 160690-11300 2 18 160690-76530 9 25
124060-77680 6 34 160590-78532 9 8 160690-11310 2 19 160690-76531 9 24 -1
160110-92610 3 7 160590-78540 9 7 160690-12510 4 2 160690-76540 9 26
160110-92710 3 9 160590-78542 9 7 -1 160690-12530 4 3 160690-76550 9 28
160120-76940 8 9 160591-56030 7 1-1 160690-12600 4 1 160690-76560 9 27
160120-92700 3 8 160591-56031 7 1-2 160690-13200 4 8 160690-76561 9 27 -1
160260-78700 6 27 160592-56540 7 2 160690-13550 4 9 160690-76570 9 35 A
160310-14550 5 31 160592-56670 7 20 -1 160690-13900 4 15 160690-76580 9 24
160310-56980 7 14 160593-55300 6 14 -2 160690-14560 5 8 30 -1
160310-56990 7 15 160593-55360 6 30 160690-14570 5 8 -1 160690-76590 9 36
160321-13770 4 14 160594-66011 8 11 -1 160690-45011 9 11 160690-76591 9 36 -1
160341-01950 9 42 160598-56660 7 20 -2 160690-45200 9 13 160690-76620 9 33
42 -1 160610-01690 1 7 160690-55140 6 23 -2 160690-76630 9 32
160393-55050 6 11 16 160690-55300 6 14 160690-76800 9 22
160490-14200 5 11 160610-02220 1 5 160690-55310 6 15 160690-76801 9 22 -1
160493-12550 4 5 13 160690-55320 6 16 160690-76810 9 23
160495-77260 9 40 160610-04201 1 21 160690-55330 6 17 160690-76820 9 29
160520-07271 3 4 160610-04570 2 3 160690-55460 6 20 160690-76830 9 34
160520-07272 3 4 -1 160610-04910 5 13 160690-55461 6 20 -1 160690-76840 9 35
160520-07370 3 5 160610-21290 5 18 160690-56160 7 34 160690-77250 9 1
160520-66291 8 22 160610-55100 6 12 160690-56650 7 16 -1 160690-78010 9 3
160590-01330 1 9 160610-55390 6 19 E-1 160690-59360 6 26 160690-78020 9 3 -1
160590-07120 3 2 160610-55470 6 21 160690-59400 6 33 160690-78230 9 8 A
160590-07400 3 2 -1 160610-56150 4 6 160690-61300 8 2 160692-07250 3 3 -1
160590-11010 2 4 7 33 160690-61301 8 2 -1 160692-55300 6 14 -1
160590-11100 2 8 160610-56151 4 6 -1 160690-61310 8 3 160692-56560 7 35
160590-11110 2 9 7 33 -1 160690-61311 8 3-1 160692-56620 7 32 C
160590-14051 5 1 160610-56610 7 19 160690-61450 8 4 32 C-1
160590-14400 5 12 160610-56611 7 23 160690-61600 8 5 160692-56640 7 13
160590-14570 5 8 -2 160610-56630 7 12 160690-66081 8 13 160692-56700 7 32
160590-14571 5 8 -3 160610-56740 7 6 160690-66101 8 12 160692-56710 7 7
160590-21200 5 16 160610-56900 7 27 160690-66111 8 18 160692-56730 7 22 -1
160590-21210 5 17 160611-77250 9 1-1 160690-66140 8 19 160692-56761 7 32 D
160590-22010 5 20 160640-56850 7 26 160690-66141 8 19 -1 32 D-1
160590-22011 5 20 -1 160664-66170 8 25 160690-66142 8 19 -2 160692-56770 7 31
160590-22300 5 26 160664-66180 8 26 160690-66143 8 19 -3 160692-56800 7 32 A
160590-45120 9 12 160664-66220 8 27 160690-66160 8 24 160693-07410 3 6
160590-45130 9 12 -1 160667-56750 7 29 160690-66180 8 31 160693-13510 4 11
160590-45211 9 14 160690-03050 2 1 160690-66200 8 34 160693-13540 4 12
160590-56020 7 1 160690-07250 3 3 160690-66210 8 35 160693-13600 4 10
160590-56530 7 5 160690-07260 3 4 -2 160690-66300 8 36 160693-55370 6 30 -1




MODEL : GA120SCKM(2608,2420, PARTS No. INDEX

PC NO : 0CNP2-G60900

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
160699-45010 9 11 -1
160699-45200 9 13 -1
160700-78040 9 4
160700-78050 9 5
160700-78720 9 9
160702-56720 7 30
160710-01760 1 18
160710-23201 5 30
160710-55061 6 4
160710-55360 6 19 B
160710-55370 6 19 C
160710-55382 6 19 D
160710-55390 6 19 E
19 E-2
160710-78710 6 28
160735-59350 6 26 -1
160735-59360 6 32
160760-12530 4 4
160762-55150 6 13
160769-56620 7 11
160769-56640 7 20
160769-56660 7 22
160792-56600 7 23 -1
160810-03180 2 2
160810-56580 7 17
160810-56590 7 18
160810-56670 7 3
160893-56650 7 22 -2
160893-56660 7 23 -2
160903-56670 7 4
181230-56380 7 8
28
1A2100-86500 10 1
1E5120-86600 10 3
1E5120-86720 10 2
43400-500400 6 24
760590-01500 1 10
760590-01561 1 1
760590-01562 1 1-1
760590-21700 5 14
760590-22500 5 22
760590-22501 5 22 -1
760590-23700 5 28
760590-55700 6 2
760590-55710 6 2 -1




6,'&

YANMAR

YANMAR CO.LTD.



VANMAR PARTS CATALOG

Published 2008/7 (Jul.)

OCNP2-G63100



CONTENTS MODEL : GA120E-SCKM(29453294

PC NO : 0CNP2-G63100

Fig.No. GROUP NAME Fig.No. GROUP NAME

ENGINE UNIT(GA120E-SCKM)
'1./CYLINDER BLOCK
2. CYLINDER HEAD & BONNET
TOOL & LABEL
AIR CLEANER & MUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
| FUEL OIL TANK & FUEL OIL LINE
1 CARBURETOR
. GOVERNOR & CONTROL DEVICE

. FLY.MAGNET & STARTING DEVICE

- == ——————

Nioto AT

Tom ot —



0CNP2-G63100 0CNP2-G63100 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (A-GAL20E-SCKM o-
(©= (F=
: REF. LEV. PARTSNO. DESCRIPTION QTY |
1. CYLINDER BLOCK A _® (© O B ¢
1 1 760590-01561  BLOCK ASSY, CYLINDER 1
4 2 22312-080120  PARALLEL PIN 8X12 2
4-1 2 114270-01600  PARALLEL PIN 8X12 2 R
(A=EA3161)
5 2 160610-02220  SEAL, OIL 1
6 2 24101-062040  BALL BEARING 1
7 2 160610-01690  PLUG, DRAIN 2
8 2 104200-59170  GASKET 12 2
9 1 160590-01330  GASKET, CYL. HEAD 1
10 1 760590-01500 COVER ASSY, SIDE 1
12 2 24101-062040  BALL BEARING 1
13 2 160610-02220  SEAL, OIL 1
14 2 24101-062040  BALL BEARING 1
16 2 160610-01690  PLUG, DRAIN 1
17 2 104200-59170  GASKET 12 1
18 1 160710-01760  CAP, W/LUB.OIL GAUGE 2
20 2 24311-000180  O-RING 1A P-18.0 2
21 1 160610-04201  BOLT M 8X 53 4
22 1  26476-060252 BOLT M 6X 25, TAPPING 8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

N0T5333




0CNP2-G63100 O0CNP2-G63100 2  CYLINDER HEAD & BONNET

Fig.2. CYLINDER HEAD & BONNET (y=onr208 scxm o
(©)= (F)=
'TY

2. CYLINDER HEAD & BONNET REF. LEV. PARTS NO. DESCRIPTION ® @ (C()? © © © |
1 1 160690-03050 BREATHER 1
2 1 160810-03180 PIPE, BREATHER 1
3 1 160610-04570 BOLT M 6X 70 2
4 1 160590-11010 HEAD ASSY, CYLINDER 1
8 1 160590-11100 VALVE, INTAKE 1
9 1 160590-11110 VALVE, EXHAUST 1
10 1 160690-11120  SPRING, VALVE 2
11 1 160690-11180 RETAINER, SPRING 2
12 1 160690-11200 ARM, ROCKER 2
13 1 160690-11220 PIVOT, ROCKER ARM 2
14 1 160690-11270 BOLT 2

14-1 1 160690-11271 BOLT 2 N

(A=E49974)

15 1 160690-11280 NUT M6X 0.5 2
16 1 160690-11290 PLATE, GUIDE 1
17 1 26216-080182 STUD M 8X 18 PLATED 2
18 1 160690-11300 BONNET 1
19 1 160690-11310  GASKET, BONNET 1
20 1 26106-060202 BOLT M 6X 20 PLATED 1
21 1 26106-060352 BOLT M 6X 35 PLATED 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

NOTS334



0CNP2-G63100 0CNP2-G63100 3. TOOL & LABEL

Fig.3. TOOL & LABEL (A)=GA120E-SCKM (0)=
.. (B)= (E)=
€)= (F)=
'Y
3. TOOL & LABEL REF. LEV. PARTSNO. DESCRIPTION Q [
A (B (©) () () (F)
2 1 160798-07100 LABEL, FINGER START 1
| 4 1 160708-07260 MARK,CAUTION 1
5 1 160520-07271 LABEL, DRAIN 1
5-1 1 160520-07272 LABEL, DRAIN 1 S
(A=E57188)
| 6 1 160664-07360 LABEL,AIR CLEAWER 1
| 7 1 160662-07370 LABEL, AIR CLEANER 1
8 1 160664-07370 LABEL, AIR CLEANER 1
9 1 160110-92610 BAG, TOOL 1
10 1 160120-92700 SPANNER, BOX 1
11 1 160110-92710 BAR 1
12 1 28110-100120 WRENCH 10X12 1
10
1
I
( : ) 12
PULITE 1L FILTRO DELL’ ARIA OGINI 20~ :
30 ORE DI LAVORD (0GK1 10 ORE IN
ABIENTE DI LAVORD FOLVEROSO)
DOP AVERE LAVATD CON KEROSENE
L' ELBENTO FILTRANTE IN SPUGHA,
STRIZZATELO E LASCIATELO ASCIUGARE
UNA VOLTA ASCIUTTO. INEEVETELD CON
0LI0 MOTORE E STRIZIATELD BOE
PRIMA DI REINSTALLALO,
— J {Clean out air filter ]
- every 20-30 hours.
NETTOYER FILTRE A AIR PAR fovery 10 Jpurs in
DE 20 A 30 HEURES, (NETT-
OYER PER 10 HEURES A END-| - . After mglgti‘nnk the
ROIT POUSSIEREUX) sponge with kerosine.
NETTOYER EPONGE AVEC HUI- 7 8———1 thoroughly uring out
LE D’ ECLAIRAGE OU ESSENCE and let dry.
ET SECHER BIEN APRES PRE- After drying, soak in
SSER.ENSUITE PLONGER DANS new engine oil, wring
ESSENCE POUR ENLEVER HUI- vell and use. ]
LE EXCEDENT EN BIEN PRES- -
SANT. J .
\ N075335
Remarks
(1) REF.NO.5 YANMAR LIGHT YELLOW,
5-1 YANMAR NEW RED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G63100 O0CNP2-G63100 4 AIR CLEANER & MUFFLER

26366-080002 NUT M 8

Fig.4. AIR CLEANER & MUFFLER (A-GAL20E-SCKM o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
4 . AIR CLEANER & MUFFLER @ ® © O E F

1 1 160690-12600 CLEANER ASSY, AIR 1
2 2 160690-12510  CAP, AIR CLEANER 1
3 2 160690-12530  BODY, AIR CLEANER 1
4 2  160760-12530  ELEMENT 1
5 2 160493-12550 HOLDER, ELEMENT 1
6 1 160610-56150 GASKET, CARBURETOR 1
7 1 26366-060002 NUTM6 2
8 1 160690-13200  GASKET, MUFFLER 1
9 1 160690-13550  BRACKET, MUFFLER 1
10 1 160693-13600 MUFFLER W/COVER 1
11 2 160693-13510 MUFFLER 1
12 2  160693-13540  COVER, MUFFLER 1
13 2 26106-060082 BOLT M 6X 8 PLATED 3
14 1 160321-13770  EXTENSION, MUFFLER 1
15 1 160690-13900  COVER, ELBOW 1
16 1 114252-13950 BOLT M 6X 8 PLATED 2
17 1 26106-080142 BOLT M 8X 14 PLATED 1

1 2

[
[e0]

i

0\

e

E=

‘\,

\
)

NO75336

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




OCNP2-G63100 OCNP2-G63100 5 CRANKSHAFT,PISTON & CAMSHAFT

Fig.5. CRANKSHAFT,PISTON & CAMSHAFT EQ;;GAHOE'SCKM Egij
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
5 . CRANKSHAFT,PISTON & CAMSHAFT W ® © ©® E @
1 1 160590-14051 CAMSHAFT ASSY 1
8 2 160690-14560 SPRING, DECOMP. 2
8-1 2 160690-14570 SPRING, DECOMP. 1 S
(A=E48124)
8-2 2 160590-14570 SPRING, DECOMP. 1 S
(A=E54836)
10 1 22512-040120 KEY 4X 12 1
11 1 160490-14200 TAPPET 2
12 1  160590-14400 ROD, PUSH 2
13 1 160610-04910 NUT M14 1
14 1  760590-21700 CRANKSHAFT ASSY 1
16 2 160590-21200 GEAR, CRANKSHAFT 1
17 2 160590-21210 GEAR, IDLE 1
18 2 160610-21290 KEY 4X 10 1
12 19 2 22512-040160 KEY 4X 16 1
20 1 160590-22010 PISTON W/RINGS 1
20-1 1 160590-22011 PISTON W/RINGS 1 S
(A=E43119)
22 2 760590-22500  RING SET, PISTON 1
11 22-1 2 760590-22501 RING SET, PISTON 1 S
(A=E43119)
26 1 160590-22300 PIN, PISTON 1
27 1 22252-000130 CIRCLIP 13 2
28 1  760590-23700 ROD ASSY, CONNECTING 1
30 2 160710-23201 BOLT, ROD 2
30-1 2 26106-060302 BOLT M 6X 30 PLATED 2 R
(A=EA3161)
31 1 160310-14550 WASHER 1
L 32 1 22512-050300 KEY 5X 30 1
oA ADS IR - 33 1 26106-080202 BOLT M 8X 20 PLATED 1
VIEWED FROM A
8
AN7ZHh
VIEWD FROM A
N075337
Remarks
(1) L=REF.NO.8-1 33M/M,8-2 30M/M.
(3) T= REF.NO.22 1.2M/M, 22-1 1.5M/M. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G63100 O0CNP2-G63100 g FUEL OIL TANK & FUEL OIL LINE

Fig.6. FUEL OIL TANK & FUEL OIL LINE EngAHOE‘SCKM gz
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
6. FUEL OIL TANK & FUEL OIL LINE ‘ @ ® © O € @
1 1 114250-45310 COLLAR 4
2 1 760590-55700  TANK, FUEL (RED)(50) 1
2-1 1 760590-55710  TANK ASSY, FUEL 1 S
(A=E68989)
4 2 160710-55061  CAP ASSY, FUEL TANK 1
11 3 160393-55050  GASKET, TANK CAP 1
12 2 160610-55100  STRAINER 1
13 2  160762-55150  GAUGE, FUEL 1
14 1 160690-55300 COCK ASSY, FUEL 1
14-1 1 160692-55300 COCK ASSY, FUEL 1 S
(A=E68989)
14-2 1 160593-55300 COCK ASSY, FUEL 1 N
(A=E74343)
15 2 160690-55310 COCK ASSY, FUEL 1 z
(A=E68989)
16 2 160690-55320  LEVER, FUEL COCK 1 z
(A=E68989)
17 2 160690-55330  SHIFT, FUEL COCK 1 z
(A=E68989)
18 2 22417-200200 COTTER PIN 2.0X20 1 z
(A=E68989)
19 2 26557-040102 SCREW M 4X 10 1 z
(A=E68989)
198 2 160710-55360 RING 1
(A=E68989)
19C 2 160710-55370  GASKET 1
(A=E68989)
19D 2 16071055382  FILTER 1
(A=E68989)
19E 2 160710-55390  BOWL, STRAINER 1
(A=E68989)
19E-1 2 160610-55390  CUP, COCK 1 N
(A=E74343)
20 1  160690-55460 DAMPER, FUEL TANK 4
21 1  160610-55470  PIECE 4 z
(A=EA3161)
22 1 26106-060142 BOLT M 6X 14 PLATED 2
22-1 1 26106-060102 BOLT M 6X 10 PLATED 1 S
(A=E68989)
22-2 1 20106-060122 BOLT M6X12 PLATED 1 N
(A=EXXX)
23 1  26476-060252  BOLT M 6X 25, TAPPING 4
23-1 1 114370-45350 BOLT, FAN CASE 4 N
(A=EA3161)
24 1 43400-500400  SEAL WASHER 6 2 z
(A=E68989)
25 1  106990-44660  BAND, HOSE 2
26 1 160690-59360  PIPE, FUEL 1
26-1 1 160735-59350 F. O. PIPE (A) 1 S
(A=E68989)
27 1  160260-78700 CLAMP, CORD 1 z
N075338 N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CNP2-G63100 O0CNP2-G63100 g FUEL OIL TANK & FUEL OIL LINE

Fig.6. FUEL OIL TANK & FUEL OIL LINE EngAlZOESCKM gz
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
6. FUEL OIL TANK & FUEL OIL LINE ‘ @ ® © O € @
(A=E74343)
28 1 160710-78710  CLAMP, CORD 1
29 1 26476-060142  BOLT M 6X 14, TAPPING 1 z
(A=E74343)
30 1 160593-55360  STAY, FUEL COCK 1 w
(A=E68989)
31 1  26476-060142 BOLT M 6X 14, TAPPING 1
(A=E68989)
32 1 16073559360  PIPE, FUEL 1
(A=E68989)
33 1 160690-59400 PROTECTOR, PIPE 1
(A=E68989)
34 1 124060-77680  CLAMP 10 2
(A=E68989)
N075338 N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G63100

Fig.7. CARBURETOR

7.

CARBURETOR.

OCNP2-G63100 7. CARBURETOR

REF. LEV. PARTS NO.

(A)=GA120E-SCKM
(B)=
©)=

DESCRIPTION

G

)=

©®=

=

QTY I
B © ©® B &

N075339

Remarks
(1)ONLY FOR REPAIR.

1 1 160590-56020 CARBURETOR ASSY 1
1-1 1 160591-56030 CARBURETOR ASSY 1 N
(A=E68989)
2 2 160592-56540 VALVE, THROTTLE 1
3 2 160810-56670 SCREW 1
4 2 160903-56670 SCREW 2
5 2 160590-56530 VALVE, CHOKE 1
6 2 160610-56740 JET, PILOT 1
6-1 2 160590-56740 JET, PILOT 1 S
(A=E68989)
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
11 2 160769-56620 FLOAT ASSY 1
12 2 160610-56630 PIN, FLOAT 1
13 2 160692-56640 SHAFT, THROTTLE 1
14 2 160310-56980 SPRING, CHOKE 1
15 2 160310-56990 BALL, STEEL 1
16 2 160590-56650 LEVER, CHOKE 1
16-1 2 160690-56650 LEVER, CHOKE 1 S
(A=E68989)
17 2 160810-56580 RING, CHOKE SHAFT 1
18 2 160810-56590 RING, CHOKE LEVER 1
19 2 160610-56610 GASKET 1
20 2 160769-56640 BODY, FLOAT CHAMBER 1
20-1 2 160592-56670 BODY, FLOAT CHAMBER 1 S
(A=E68989)
21 2 160590-56670 NOZZLE, MAIN 1
21-1 2 160590-56671 NOZZLE, MAIN 1 S
(A=E68989)
22 2 160769-56660 BOLT 1
22-1 2 160692-56730 BOLT 1 S
(A=E68989)
23 2 160610-56611 GASKET 1
23-1 2 160792-56600 GASKET 1 S
(A=E68989)
24 2 160590-56770 JET, ENRICHMENT 1
24-1 2 160590-56771 MAIN JET 1 S
(A=E68989)
25 2 26117-040088 BOLT M 4X 8 PLATED 1 Z
(A=E68989)
26 2 160640-56850 SEAL 1
27 2 160610-56900 SCREW 1 Z
(A=E68989)
28 2 181230-56380 SPRING 1 z
(A=E68989)
29 2 160667-56750 SCREW, ADJUSTING 1
30 2 160702-56720 RING 1
31 2 160692-56770 HOSE 1
32 2 160692-56700 SEAL, RUBBER 1
32A 2 160692-56800 SEAL, RUBBER 1 w
(A=E68989)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G63100 0CNP2-G63100 7. CARBURETOR

Fig.7. CARBURETOR (-ons20 SR o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY
7 . CARBURETOR. ® ® © O E @
32B 2 160590-56800 NOZZLE 1 W
(A=E68989)
32C 2 160692-56620 O-RING 1 W
(A=E68989)
32D 2 160692-56761 BODY, COCK(A 1 W
(A=E68989)
33 1 160610-56150 GASKET, CARBURETOR 2
34 1 160690-56160 SPACER 1
35 1 160692-56560 VALVE, NEEDLE(RUBBER 1
N075338
Remarks Yes No Yes No
(1)ONLY FOR REPAIR. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G63100 OCNP2-G63100 8 GOVERNOR & CONTROL DEVICE

Fig.8. GOVERNOR & CONTROL DEVICE (- cAzoEscam o
€)= (F)=
' REF. LEV. PARTSNO. DESCRIPTION QTY I
8. GOVERNOR & CONTROL DEVICE @ (B © ©® € @
2 1 160690-61300 SPINDLE, GOVERNOR 1
35 3 1 160690-61310 SHAFT, GOV. LEVER 1
4 1 160690-61450 WASHER 1
3 5 1 160690-61600 GEAR ASSY, GOV. 1
34 i 9 1 160120-76940 WASHER 1
. 1 10 1 22372-080000 SNAP PIN (JASO 8) 1
11 1 160590-66010 SPRING, GOVERNOR 1
11-1 1 160594-66011 SPRING, GOVERNOR 1 S
(A=E60762)
12 1 160690-66101 CONTROL ASSY 1
13 2 160690-66081 LEVER ASSY, CONTROL 1
17 3  26117-040088 BOLT M 4X 8 PLATED 1
18 2 160690-66111 BASE ASSY, CONTROL 1
19 3  160690-66140 BASE, CONTROL 1
19-1 3 160690-66141 BASE, CONTROL 1 N
(A=E44134)
19-2 3 160690-66142 BASE, CONTROL 1 R
(A=E54836)
19-3 3 160690-66143 BASE, CONTROL 1 N
(A=E72143)
22 3 160520-66291 SPRING 2
| 23 3  26117-040257 BOLT M 4X 25 2
24 2 160690-66160 WASHER, STOP 1
25 2 160664-66170 WASHER, NYLON 1
26 2 160664-66180 SPRING, PLATE 1
27 2 160664-66220 SPRING, RETURN 1
28 2 22137-060000 WASHER 6, POLISHED 1
29 2 26347-060002 U-NUT M 6 1
30 2 26757-060002 NUT M 6 1
31 1 160690-66180 LEVER ASSY, GOVERNOR 1
33 2 26366-060002 NUT M 6 1
34 1 160690-66200 LINK, THROTTLE 1
35 1 160690-66210 SPRING, TENSION 1
36 1 160690-66300 PANEL 1
36-1 1 160690-66310 PANEL 1 S
(A=E74343)
37 1 26106-060102 BOLT M 6X 10 PLATED 2
37-1 1 26106-060162 BOLT M 6X 16 PLATED 2 S
(A=E82047)
38 1 26476-060142 BOLT M 6X 14, TAPPING 3
39 1 114770-61600 SEAL, OIL 1 W
(A=E48124)
N075340
Remarks Yes No Yes No
(1) L= REF.NO.11 50.5M/M,11-1 49.5M/M N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



O0CNP2-G63100

Fig.9. FLY.MAGNET & STARTING DEVICE

9 . FLY.MAGNET & STARTING DEVICE

NO75341

OCNP2-G63100 9. FLY.MAGNET & STARTING DEVICE

(A)=GA120E-SCKM

(B)=
(©)=

)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY
A B € ©O E ¢

1 1 160690-77250 SWITCH, STOP 1

1-1 1 160611-77250 SWITCH, STOP 1
(A=E68989)

2 1 22857-200100 SCREW 2.0X10,TAPPING 2
(A=E68989)

3 1 160690-78010 PLUG, SPARK 1

3-1 1 160690-78020 PLUG, SPARK 1
(A=E60762)

4 1 160700-78040 CAP, PLUG 1

5 1 160700-78050 TERMINAL, PLUG 1

6 1 160590-78091 MAGNET ASSY,FLYWHEEL 1

7 2 160590-78540 ROTOR 1

8 2 160590-78532 IGNITER 1

8A 3 160690-78230 CORD, STOP 1
(A=EXXX)

9 1 160700-78720 GROMMET 1

10 1 26476-060302 BOLT M 6X 30, TAPPING 2

11 1 160690-45011 FAN, COOLING 1

11-1 1 160699-45010 FAN, COOLING 1
(A=E82047)

12 1 160590-45120 CASE,FAN (WHITE)(14) 1

12-1 1 160590-45130 CASE,FAN (WHITE)(14) 1
(A=E68989)

13 1 160690-45200 COVER, CYLINDER 1

14 1 160590-45211 COVER, REAR 1

15 1 26476-060142 BOLT M 6X 14, TAPPING 4

16 1 26476-060142 BOLT M 6X 14, TAPPING 1

17 1 26476-060142 BOLT M 6X 14, TAPPING 1

18 1 160690-76050 STARTER ASSY, RECOIL 1

18-1 1 160690-76051 STARTER ASSY, RECOIL 1
(A=EA3161)

19 2 160690-76250 STARTER ASSY, RECOIL 1

19-1 2 160690-76251 RECOIL ASSY 1
(A=EA3161)

20 3 160690-76510 CASE, STARTER 1

20-1 3 160690-76511 CASE COMP.,STARTER 1
(A=EA3161)

21 3 160690-76520 REEL 1

21-1 3  160690-76521 REEL 1
(A=EA3161)

22 3 160690-76800 RATCHET 1

22-1 3 160690-76801 RATCHET 2
(A=EA3161)

23 3 160690-76810 PIN, RATCHET 1
(A=EA3161)

24 3 160690-76580 PLATE, FRICTION 1

24-1 3 160690-76531 GUIDE, RATCHET 1
(A=EA3161)

25 3 160690-76530 GUIDE, RATCHET 1
(A=EA3161)

26 3  160690-76540 SPRING, SPIRAL 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



OCNP2-G63100 OCNP2-G63100 9. FLY.MAGNET & STARTING DEVICE

Fig.9. FLY.MAGNET & STARTING DEVICE (- cAzoEscam o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
9 . FLY.MAGNET & STARTING DEVICE @ B © O E @
. 27 3  160690-76560 SPRING, FRICTION 1
27-1 3 160690-76561 SPRING,FRICTION 1 S
(A=EA3161)
28 3 160690-76550 WASHER, THRUST 1 z
(A=EA3161)
29 3 160690-76820 SHAFT 1 z
(A=EA3161)
30 3  26367-060002 NUT M 6 1
30-1 3 160690-76580 PLATE, FRICTION 1 S
(A=EA3161)
32 3 160690-76630 ROPE, STARTER 1
33 3  160690-76620 KNOB, STARTER 1
34 3  160690-76830 CAP, KNOB 1
35 3 160690-76840 PLATE, SLIDE 1 z
(A=EA3161)
35A 3  160690-76570 SPRING, RETURN 2 W
(A=EA3161)
36 2 160690-76590 PULLEY, STARTER 1
36-1 2 160690-76591 PULLEY, STARTER 1 S
(A=EA3161)
37 1 26106-060082 BOLT M 6X 8 PLATED 4
38 1 29610-000650 CLAMP, SPEED 065 1
39 1 29610-000950 CLAMP, SPEED 095 1
40 1 160495-77260 CODE 1
(A=E68989)
41 1 26366-080002 NUT M 8 1
(A=E68989)
42 1 160341-01950 PIPE 1 W
(A=EXXX)
N07534l' N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : GA120E-SCKM(29453294
PC NO : 0CNP2-G63100

PARTS No. INDEX

PARTS No.
104200-59170

106990-44660
114250-45310
114252-13950
114270-01600
114370-45350
114770-61600
124060-77680
160110-92610
160110-92710
160120-76940
160120-92700
160260-78700
160310-14550
160310-56980
160310-56990
160321-13770
160341-01950
160393-55050
160490-14200
160493-12550
160495-77260
160520-07271
160520-07272
160520-66291
160590-01330
160590-11010
160590-11100
160590-11110
160590-14051
160590-14400
160590-14570
160590-21200
160590-21210
160590-22010
160590-22011
160590-22300
160590-45120
160590-45130
160590-45211
160590-56020
160590-56530
160590-56650
160590-56670
160590-56671
160590-56740
160590-56770
160590-56771
160590-56800

Fi

= =

NNNNNNNANANOOOOOOIOIOIOTOUNNNRPRPOWWORIIOORANNUTIOWOWWOOORL, OO

g.

Ref.No.

8
17
25

23 -1

21 1
6 -1

24 -1
32 B

PARTS No.

160590-66010
160590-78091
160590-78532
160590-78540
160591-56030
160592-56540
160592-56670
160593-55300
160593-55360
160594-66011
160610-01690

160610-02220

160610-04201
160610-04570
160610-04910
160610-21290
160610-55100
160610-55390
160610-55470
160610-56150

160610-56610
160610-56611
160610-56630
160610-56740
160610-56900
160611-77250
160640-56850
160662-07370
160664-07360
160664-07370
160664-66170
160664-66180
160664-66220
160667-56750
160690-03050
160690-11120
160690-11180
160690-11200
160690-11220
160690-11270
160690-11271
160690-11280
160690-11290
160690-11300
160690-11310
160690-12510
160690-12530

Fig.

RPOOONNNOO©O®O G

[EnY

A DBDNNNONPNPNNNNNNNNNOOOOWWWNONNNNNNPPOODODOGIOIN

Ref.No.

11

-1
-2

E-1

PARTS No.

160690-12600
160690-13200
160690-13550
160690-13900
160690-14560
160690-14570
160690-45011
160690-45200
160690-55300
160690-55310
160690-55320
160690-55330
160690-55460
160690-56160
160690-56650
160690-59360
160690-59400
160690-61300
160690-61310
160690-61450
160690-61600
160690-66081
160690-66101
160690-66111
160690-66140
160690-66141
160690-66142
160690-66143
160690-66160
160690-66180
160690-66200
160690-66210
160690-66300
160690-66310
160690-76050
160690-76051
160690-76250
160690-76251
160690-76510
160690-76511
160690-76520
160690-76521
160690-76530
160690-76531
160690-76540
160690-76550
160690-76560
160690-76561
160690-76570
160690-76580

Fig.

Q

DO OVOVOVOVOVOVOWOVOVOVWWOWWOWWOOOMMOOWMWOOMWWWOMWOOWLITONNOODOOOOOODOWCOUTURADMIDMLD

-1
-2
-3

PARTS No.

160690-76580
160690-76590
160690-76591
160690-76620
160690-76630
160690-76800
160690-76801
160690-76810
160690-76820
160690-76830
160690-76840
160690-77250
160690-78010
160690-78020
160690-78230
160692-55300
160692-56560
160692-56620
160692-56640
160692-56700
160692-56710
160692-56730
160692-56761
160692-56770
160692-56800
160693-13510
160693-13540
160693-13600
160699-45010
160700-78040
160700-78050
160700-78720
160702-56720
160708-07260
160710-01760
160710-23201
160710-55061
160710-55360
160710-55370
160710-55382
160710-55390
160710-78710
160735-59350
160735-59360
160760-12530
160762-55150
160769-56620
160769-56640
160769-56660
160792-56600

Fig.

Q

N~N~NNOPOOVOODODODOODOOODUIRPWNOOOORMPMPENNNNNNNNNODOOOOOWOWOOOOOOOOo

-1

-1

mooO®




MODEL : GA120E-SCKM(29453294 PARTS No. INDEX

PC NO : 0CNP2-G63100

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
160798-07100 3 2
160810-03180 2 2
160810-56580 7 17
160810-56590 7 18
160810-56670 7 3
160903-56670 7 4
181230-56380 7 8
28

43400-500400
760590-01500
760590-01561
760590-21700
760590-22500
760590-22501
760590-23700
760590-55700
760590-55710

[N N NG N N N i e}
N
N




6,'&

YANMAR

YANMAR CO.LTD.



VANMAR PARTS CATALOG

Published 2009/3 (Mar.)

OCNP2-G82000



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.
2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

OCF10-E21601 29. FUEL INJECTION PUMP (W/BOOST) AH-DT  (D)=4H—DTZA
B)=4H-DTZ  (E)=4H—DTZY

? ®\ (C)=4H-DTP  (F)=

REF.  LEV. PARTSN. DESCRIPTION ary I "R <6
® © 0O 6 6

1 72959551300 FUEL INJECTION PUVP T 1 1 1 1 1

1-1 M@&:{m FUEL INJECTION PUWP o111 N

Q B (Y0185 (B=F00200)

WE 2 26022-060162 SCREW M 6X16 9 9 9 9 -9
| 3—1 2 26022-060162 SCREW M 6X16 4 4 4.4 4 K
(A=E00156)  (B=E00156)  (C=E00156)  (D=E00156)  (E=E00156
4 2 12947051040 CANSHFT 99 9 9 9
2 122710-51050 BEARING. ROLLER 9 9 9 9
2 12947051060 RETAINER 9 9 9 9
I
@‘};‘bOST COMPEMSATOR TYPE.
OPTIONAL PART. TO E/#00155
(4JH-DT, 4JH-DTZ)
(DRef. No.

The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.
1 (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.
@Lev. (Level)

Level indication

The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
Sub component included in " 1.
Sub component included in " 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

3@Change Mark
The “I” indicates parts that were newly changed.
@Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yoo — - -

<« Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
N old No New for New Part.

<« No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q Old Yes New for New Part.

« Y
R ol Y—:z> New | New/ Old Parts are both interchangeable.

« N
S Old TZ) New [ New/ Old Parts are both not interchangeable.
W Part discontinued.
Z Part newly added.
F Not interchangeable by a single part but interchangeable together with related

parts.

K Changes only for used parts quantities.

(BEffective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No. Note 1) Date

Note 1) A date may follow the symbol. (Ex.) 1996.01
Note 2) ” XXX " are for parts that could not be predicted or for engine models that could not be identified.
Note 3) (A=E/#00185) is the E/# (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.
®Remarks Mark

Figures or alphabets (symbols) are entered in the remarks column.

The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as

those stated above.



CONTENTS MODEL : GA160SCKAA(19,3011

PC NO : 0CNP2-G82000

Fig.No. GROUP NAME Fig.No. GROUP NAME
ENGINE SECTION
! 1 1CYLINDER BLOCK
! 2 i CYLINDER HEAD & BONNET
! 3 ,AIR CLEANER & MUFFLER
'=4= CRANKSHAFT,PISTON & CAMSHAFT
. FUEL TANK & FUEL LINE
CARBURETOR
.1 GOVERNOR & CONTROL DEVICE
. FLYWHEEL MAG.& STARTING DEVICE
TOOL & LABEL
LABEL(SAFETY)(ADDITIONAL ITEMS

"o oo

..__l__ll__"__..__ll__ll

. |
e



0CNP2-G82000 OCNP2-G82000 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (A-oA160sCKAA o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 760690-01560 BLOCK ASSY, CYLINDER 1
1-1 1 760690-01561  BLOCK ASSY, CYLINDER 1 N
(A=EC6472)
I 12 1 760690-01562 BLOCK ASSY, CYLINDER 1 R
(A=ET4467)
| 13 1 760690-01563 BLOCK ASSY, CYLINDER 1 R
(A=E025591)
5 2 22312-080120  PARALLEL PIN 8X12 2
5-1 2 114270-01600  PARALLEL PIN 8X12 2 R
(A=EG9565)
6 2 160610-01690  PLUG, DRAIN 2
7 2 104200-59170  GASKET 12 2
8 2 160690-02220  OIL SEAL TC25416 1
9 2 24101-062050  BALL BEARING 1
10 1 760690-01500 COVER ASSY, SIDE 1
10-1 1 760690-01510 COVER ASSY, SIDE 1 N
(A=EL8848)
| 10-2 1 760690-01511  COVER ASSY, SIDE 1 R
(A=E025591)
13 2 160690-02220  OIL SEAL TC25416 1
14 2  24101-062050  BALL BEARING 2
15 2 160610-01690  PLUG, DRAIN 1
15-1 2 160690-01600  PLUG 12 1 S
(A=EC9408)
15-2 2 160690-01600 PLUG 12 1 z
(A=EL8848)
16 2 104200-59170  GASKET 12 1 z
(A=EC9408)
18 1  26476-060252  BOLT M 6X 25, TAPPING 8
19 1 160710-01760  CAP, W/LUB.OIL GAUGE 2
I 191 1 114299-01760  CAP, W/LUB.OIL GAUGE 2 R
(A=EXXX)
21 2  24311-000180  O-RING 1A P-18.0 2
I 211 2 114299-01950  O-RING 2 R
(A=EXXX)

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.8. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G82000

Fig.2. CYLINDER HEAD & BONNET

OCNP2-G82000 2 CYLINDER HEAD & BONNET

(A)=GA160SCKAA D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 160690-03050 BREATHER 1
2 1 160810-03180  PIPE, BREATHER 1
3 1 160690-01330  GASKET, CYL. HEAD 1
I 31 1 160690-01332  GASKET, CYL. HEAD 1 N
(A=E025591)
4 1 160610-04201 BOLT M 8X 53 4
5 1 160690-11010  HEAD ASSY, CYLINDER 1
I 51 1 160690-11011  HEAD ASSY, CYLINDER 1 N
(A=E025591)
10 1 160690-11100  VALVE, INTAKE 1
11 1 160690-11110  VALVE, EXHAUST 1
12 1 160690-11120  SPRING, VALVE 2
13 1 160690-11180  RETAINER, SPRING 2
14 1 160690-11200  ARM, ROCKER 2
15 1 160690-11220  PIVOT, ROCKER ARM 2
15-1 1 160690-11221  PIVOT,ROCKER ARM 2 R
(A=ER4340)
| 15-2 1 160690-11222  PIVOT,ROCKER ARM 2 R
(A=E025591)
16 1  160690-11271  BOLT 2
17 1 160690-11280  NUT M6X 0.5 2
18 1 160690-11290  PLATE, GUIDE 1
19 1 26216-080182  STUD M 8X 18 PLATED 2
20 1 160690-11300 BONNET 1
22 1 160690-11310 GASKET, BONNET 1
I 221 1 160690-11311  GASKET, BONNET 1 R
(A=E025591)
23 1  26106-060202 BOLT M 6X 20 PLATED 1
24 1 26106-060352  BOLT M 6X 35 PLATED 2

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.8.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000 O0CNP2-G82000 3 A|R CLEANER & MUFFLER

Fig.3. AIR CLEANER & MUFFLER (A-oA160sCKAA o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 160610-04570 BOLT M 6X 70 2
11 1 160790-04600 BOLT M 6X 75 2 N
(A=E025591)
2 1 160690-12610  CLEANER ASSY, AR 1
3 2 160690-12510  CAP, AIR CLEANER 1
4 2 160760-12530 ELEMENT 1
5 2 160690-12540  BODY, AIR CLEANER 1
6 2 160493-12550 HOLDER, ELEMENT 1
7 1 160610-56150  GASKET, CARBURETOR 1
I 71 1 160610-56151  PACKING,CARBURETOR 1 R
(A=ET8432)
8 1 26366-060002 NUT M6
I 81 1 114250-12300  U-NUT 2 N
(A=E025591)
9 1 160690-13200  GASKET, MUFFLER 1
I 91 1 160690-13201  GASKET, MUFFLER 1 N
(A=E025591)
10 1 160690-13550  BRACKET, MUFFLER 1
11 1  160693-13600 MUFFLER W/COVER 1
12 2  160693-13510 MUFFLER 1
13 2 160693-13540  COVER, MUFFLER 1
14 2  26106-060082 BOLT M 6X 8 PLATED 3
15 1 160321-13770  EXTENSION, MUFFLER 1
16 1 160690-13900 COVER, ELBOW 1
17 1 114252-13950 BOLT M 6X 8 PLATED 2
18 1 26106-080142  BOLT 8X 14 PLATED 1
19 1 26366-080002 NUT M8 2

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.8. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G82000

Fig.4. CRANKSHAFT,PISTON & CAMSHAFT

OCNP2-G82000 4, CRANKSHAFT,PISTON & CAMSHAFT

(A)=GA160SCKAA D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 160690-14051  CAMSHAFT ASSY 1
11 1 160690-14052  CAM-SHAFT ASSY 1 N
(A=E025591)
I 3C 2 22512-040120 KEY 4X 12 1 W
(A=E025591)
9 2  160690-14570  SPRING, DECOMP. 1
9-1 2 160690-14571  SPRING, DECOMP. 1 R
(A=EP7856)
| 10 1 22512-040120 KEY 4X 12 1 z
(A=E025591)
11 1 160490-14200  TAPPET 2
12 1 114250-14400 ROD, PUSH 2
13 1 160310-14550 WASHER 1
14 1 22512-050300 KEY 5X 30 1
15 1 26106-080202  BOLT M 8X 20 PLATED 1
16 1 160610-04910  NUT M14 1
17 1  760690-21701  CRANKSHAFT ASSY 1
20 2 160690-21201  GEAR, CRANKSHAFT 1
21 2 160590-21210  GEAR, IDLE 1
22 2 22512-040120 KEY 4X 12 1
23 2 22512-040160 KEY 4X 16 1
24 1 160690-22011  PISTON W/RINGS 1
26 2 760690-22501  RING SET (T.R.=1.5) 1
30 1 160690-22300  PIN, PISTON 1
31 1 22252-000160 CIRCLIP 16 2
32 1 760690-23700  ROD ASSY, CONNECTING 1
34 2 160710-23201  BOLT, ROD 2
34-1 2  26106-060302 BOLT M 6X 30 PLATED 2 R
(A=EH8724)

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.8.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000

Fig.5. FUEL TANK & FUEL LINE

19

O0CNP2-G82000 5 FUEL TANK & FUEL LINE

(A)=GA160SCKAA
(B)=
©)=

)=
©®=
=

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.8.

REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 114250-45310 COLLAR 4
2 1 760690-55700 TANK, FUEL (RED)(50) 1
2-1 1 760690-55702 TANK, FUEL (RED)(10) 1 S
(A=EC6472)
| 2-2 1 760690-55703 TANK, FUEL (RED)(10) 1 N
(A=E025591)
4 2 160710-55061 CAP ASSY, FUEL TANK 1
11 3  160393-55050 GASKET, TANK CAP 1
12 2 160610-55100 STRAINER 1
13 2 160762-55150 GAUGE, FUEL 1
I 13-1 2 160708-55150 GAUGE, FUEL 1 N
(A=EXXX)
14 1 160690-55460 DAMPER, FUEL TANK 4
14-1 1 160690-55461 DAMPER, FUEL TANK 4 N
(A=EM3940)
I 14-2 1 160690-55462 DAMPER, FUEL TANK 4 N
(A=EXXX)
15 1 160610-55470 PIECE 4 Z
(A=EH8724)
16 1 26476-060252 BOLT M 6X 25, TAPPING 4
16-1 1  114370-45350 BOLT, FAN CASE 4 N
(A=EH8724)
16-2 1 160690-55140 BOLT, FAN CASE 4 R
(A=ER5639)
17 1 160690-55300 COCK ASSY, FUEL 1
17-1 1 160692-55300 COCK ASSY, FUEL 1 S
(A=EC6472)
18 2 160690-55310 COCK ASSY, FUEL 1 z
(A=EC6472)
19 2 160690-55320 LEVER, FUEL COCK 1 Z
(A=EC6472)
20 2 160690-55330 SHIFT, FUEL COCK 1 z
(A=EC6472)
21 2 22417-200200 COTTER PIN 2.0X20 1 z
(A=EC6472)
22 2  26557-040102 SCREW M 4X 10 1 Z
(A=EC6472)
22A 2 160710-55360 RING 1 W
(A=EC6472)
22B 2 160710-55370 GASKET 1
(A=EC6472)
22C 2 160710-55381 STRAINER, FUEL 1
(A=EC6472)
22C-1 2 160710-55382 FILTER 1 N
(A=EXXX)
22D 2 160710-55390 CuUP 1 w
(A=EC6472)
22E 2 160692-55421 PLATE 1 W
(A=EC6472)
I 22E-1 2 160692-55421 PLATE 1 z
(A=EXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000 O0CNP2-G82000 5 FUEL TANK & FUEL LINE

Fig.5. FUEL TANK & FUEL LINE (A-oA160sCKAA o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
23 1 26106-060142 BOLT M 6X 14 PLATED 2
17 23-1 1 26106-060102  BOLT 6X 10 PLATED 1 S
(A=EC6472)
19 24 1 43400-500400 SEAL WASHER 6 2 z
(A=EC6472)
25 1 106990-44660  CLIP,HOSE 2
25-1 1 124060-77680  CLAMP 10 2 N
(A=EC6472)
| 252 1 119520-03990  HOSE CLAMP 2 R
(A=E025591)
26 1 160690-59360  PIPE, FUEL 1
26-1 1 160820-59390  PIPE, FUEL 1 S
(A=EC6472)
| 26-2 1 160820-59391  HOSE,FUEL 1 N
(A=E025591)
I 26-3 1 160792-59361  HOSE, FUEL OIL 1 N
27 1 160260-78700  CLAMP, CORD 1 z
(A=EC6472)
28 1 160710-78710  CLAMP, CORD 1
29 1  26476-060142  BOLT M 6X 14, TAPPING 1 z
(A=EC6472)
30 1 106990-44660  CLIP,HOSE 2 w
(A=EC6472)
| 30-1 1 114270-59010  CLIP,HOSE 2 R
(A=E025591)
31 1 160802-59370  PIPE, FUEL 1 w
(A=EC6472)
I 311 1 160802-59371  HOSE,FUEL 1 N

(A=E025591)

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.8. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G82000

Fig.6. CARBURETOR

OCNP2-G82000 6, CARBURETOR

(A)=GA160SCKAA
(B)=
©)=

)=
©®=
=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1  160691-56010 CARBURETOR ASSY 1
1-1 1 160691-56040 CARBURETOR 1 N
(A=EC6472)
1-2 1 160691-56041 CARBURETOR ASSY 1 N
ABTIN (A=EH8724)
VIEWED A
| 13 1  160691-57021  CABURETOR ASSY 1 N
(A=E025591)
e 2 2 160592-56540  VALVE, THROTTLE 1
CLASSIFIED MARK I 21 2 160691-56820  VALVE, THROTTLE 1 S
(A=E025591)
3 2 160810-56670  SCREW 1
I 31 2 160690-56560 SCREW 1 S
(A=E025591)
4 2 160903-56670  SCREW 2
| 41 2 160690-56570  SCREW 2 S
(A=E025591)
5 2 160590-56530  VALVE, CHOKE 1
6 2 160610-56740  JET, PILOT 1
I 61 2 160691-56810  JET, PILOT 1 S
(A=E025591)
7 2  160692-56710  SCREW 1
8 2 181230-56380  SPRING 2
11 2 160769-56620  FLOAT ASSY 1
| 111 2 160692-56570  FLOAT ASSY 1 S
(A=E025591)
12 2 160610-56630  PIN, FLOAT 1
| 12-1 2 160690-56630  PIN, FLOAT 1 S
(A=E025591)
13 2 160692-56640  SHAFT, THROTTLE 1
14 2  160691-56750 LEVER, CHOKE 1
14-1 2 160594-56650 LEVER, CHOKE 1 S
(A=EC6472)
15 2 160810-56580  RING, CHOKE SHAFT 1
16 2 160594-56590  RING, CHOKE LEVER 1
17 2 160610-56610 GASKET 1
18 2 160769-56640  BODY, FLOAT CHAMBER 1
18-1 2 160592-56670  BODY, FLOAT CHAMBER 1 S
(A=EC6472)
212 ) 18-2 2 160598-56660  BODY, CHAMBER 1 S
@ (A=EH8724)
30E |'| | 18-3 2 160699-57550  BODY, CHAMBER 1 S
(A=E025591)
19 2 160590-56670  NOZZLE, MAIN 1
I 191 2 160691-56710  NOZZLE, MAIN 1 S
Remarks (A=E025591)
1) REPAIR PART.
Ezg CERTAIN THE CLASSIFICATION MARK, 20 2 160769-56660  BOLT .
THEN PLACE YOUR ORDER. 20-1 2 160692-56730  BOLT 1 S
(REFER TO ILLUSTRATION). (A=EC6472)
*CLASSIFIED MARK"160SCK"= REF.NO. 20-2 2  160893-56650 BOLT 1 S
14,30. . . (A=EH8724)
ASSIFIED MARIC&160CKA™= REF.NO | 203 2 160690-57700  BOLT, STUD 1 s
' N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000

Fig.6. CARBURETOR

2712 —O

30

OCNP2-G82000 6, CARBURETOR

(A)=GA160SCKAA

(B)=
(©)=

)=
©®=
=

AATIN
VIEWED A

LERYT—Y

CLASSIFIED MARK

Remarks

(1) REPAIR PART.

(2) CERTAIN THE CLASSIFICATION MARK,
THEN PLACE YOUR ORDER.

(REFER TO ILLUSTRATION).

*CLASSIFIED MARK"160SCK"= REF.NO.
14,30.

*CLASSIFIED MARK"&160CKA"= REF.NO
14-1,30-1.

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
(A=E025591)
21 2 160610-56611  GASKET 1
21-1 2  160802-56480  GASKET 1 S
(A=EC6472)
21-2 2 160893-56660  O-RING 1 S
(A=EH8724)
22 2 160690-56800  JET, ENRICHMENT 1
I 221 2 160691-56690  JET, MAIN 1 S
(A=E025591)
23 2 26117-040088  BOLT M 4X 8 PLATED 1
| 231 2 160692-56500 BOLT 1 S
(A=E025591)
24 2 160640-56850  SEAL 1
25 2 160610-56900 SCREW 1 z
(A=EC6472)
26 2 181230-56380  SPRING 1 z
(A=EC6472)
27 2 160667-56750  SCREW, ADJUSTING 1
| 271 2 160691-56790  SCREW, ADJUSTING 1 S
(A=E025591)
28 2  160702-56720  RING 1
30 2  160691-56760  SPRING 1
30-1 2 160594-56810  SPRING 1 s 2
(A=EC6472)
30A 2 160692-56800  SEAL, RUBBER 1 w
(A=FROM 1ST)
30B 2  160690-56750  NOZZLE 1 w
(A=FROM 1ST)
I 30B-1 2 160690-56751 NOZZLE 1 S
(A=E025591)
30C 2 160692-56620  O-RING 1 W
(A=EC6472)
30C-1 2 160692-56620  O-RING 1 z
(A=EH8724)
30D 2 160792-56591  BODY A,COCK 1 w
(A=EC6472)
30D-1 2 160792-56591  BODY A,COCK 1 z
(A=EH8724)
| 30E 2 160692-56400  NUT 1
(A=E025591)
I 30F 2 160798-56610  JET, AIR 1
(A=E025591)
I 30G 2 160691-56800  CAP 1 w
(A=E025591)
31 1  160610-56150  GASKET, CARBURETOR 2
I 311 1 160610-56151  PACKING,CARBURETOR 2 R
(A=ET8432)
32 1 160690-56160  SPACER 1
33 1 160692-56560  VALVE, NEEDLE(RUBBER 1 1
I 331 1 160710-56732 NEEDLE 1 S 1

(A=E025591)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000 OCNP2-G82000 7 GOVERNOR & CONTROL DEVICE

Fig.7. GOVERNOR & CONTROL DEVICE ggg;GAlGOSCKAA gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
2 1 160690-61300  SPINDLE, GOVERNOR 1
2-1 1 160690-61301  SPINDLE, GOVERNOR 1 R
(A=EK6228)
3 1 160690-61310  SHAFT, GOV. LEVER 1
31 1 160690-61311  SHAFT, GOV. LEVER 1 R
(A=EM5520)
4 1 160690-61450  WASHER 1
5 1 160690-61600 GEAR ASSY, GOV. 1
9 1 160120-76940  WASHER 1
10 1 22372-080000  SNAP PIN (JASO 8) 1
11 1 160690-66180 LEVER ASSY, GOVERNOR 1
13 2 26366-060002 NUT M6 1
14 1 160690-66200  LINK, THROTTLE 1
15 1 160690-66210  SPRING, TENSION 1
16 1 160690-66010  SPRING, GOVERNOR 1
16-1 1 160690-66011  SPRING, GOVERNOR 1 N
(A=EB7853)
17 1 160692-66101  CONTROL ASSY 1
18 2 160692-66051 LEVER ASSY, CONTROL 1
21 3 26117-040088  BOLT M 4X 8 PLATED 1
23 2  160690-66111  BASE ASSY, CONTROL 1
24 3 160690-66141  BASE, CONTROL 1
24-1 3 160690-66142  BASE, CONTROL 1 N
(A=EXXX)
24-2 3 160690-66143  BASE, CONTROL 1 N
(A=EC9408)
27 3 160520-66291  SPRING 2
28 3 26117-040257 BOLT M 4X 25 2
28-1 3 26117-040257 BOLT M 4X 25 1 K
(A=EP7856)
28A 3 26117-040357 BOLT M 4X 35 1 w
(A=EP7856)
29 2 160664-66220  SPRING, RETURN 1
30 2  160670-66350 COLLAR 1
31 2 26347-060002 U-NUT M6 1
32 2 26757-060002 NUT M6 1
I 32-1 2 26756-060002 LOCK NUT 6 1 R
(A=EXXX)
33 1 26476-060142  BOLT M 6X 14, TAPPING 3
34 1 114770-61600  SEAL, OIL 1

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.8. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




OCNP2-G82000 OCNP2-G82000 8 FLYWHEEL MAG.& STARTING DEVICE

Fig.8. FLYWHEEL MAG.& STARTING DEVICE EQ;GMGOSCKAA gj
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
1 1 160691-76050 STARTER ASSY, RECOIL 1
181617 1-1 1 160691-76051 STARTER ASSY, RECOIL 1 N
(A=EJ4570)
2 2 160691-76250 RECOIL ASSY 1
2-1 2 160691-76251 RECOIL ASSY 1 S
(A=EJ4570)
3 3 160690-76510 CASE, STARTER 1
3-1 3  160690-76511 CASE COMP.,STARTER 1 S
(A=EJ4570)
4 3 160690-76520 REEL 1
4-1 3 160690-75621 REEL 1 S
(A=EJ4570)
5 3 160690-76800 RATCHET 1
I 51 3 160690-76801 RATCHET 1 S
(A=EJ4570)
6 3 160690-76810 PIN, RATCHET 1 z
(A=EJ4570)
7 3 160690-76580 PLATE, FRICTION 1
7-1 3 160690-76531 GUIDE, RATCHET 1 S
(A=EJ4570)
8 3 160690-76530 GUIDE, RATCHET 1 YA
(A=EJ4570)
9 3 160690-76540 SPRING, SPIRAL 1
10 3 160690-76560 SPRING, FRICTION 1
10-1 3 160690-76561 SPRING,FRICTION 1 S
(A=EJ4570)
11 3 160690-76550 WASHER, THRUST 1 z
(A=EJ4570)
12 3 160690-76820 SHAFT 1 z
(A=EJ4570)
13 3 26367-060002 NUT M 6 1
I 131 3 160698-76580 SETSCREW 1 S
(A=EJ4570)
15 3  160691-76630 ROPE, STARTER 1
I 15-1 3  160691-76690 ROPE, STARTER 1 N
(A=EXXX)
16 3 160690-76620 KNOB, STARTER 1
17 3 160690-76830 CAP, KNOB 1
| 18 3 160710-76640 DAMPER 1 z
(A=EXXX)
19 3 160690-76840 PLATE, SLIDE 1 z
(A=EJ4570)
19A 3 160690-76570 SPRING, RETURN 2 w
(A=EJ4570)
20 2 160690-76590 PULLEY, STARTER 1
20-1 2 160690-76591 PULLEY, STARTER 1 S
(A=EJ4570)
| 21 1 160341-01950 PIPE 1 Z
Remarks § i (A=EXXX)
ERNEG'\fQEITSS%NE[';EI'EQ%EE)/EON#?{EINE NO." OF 22 1 160690-45011 FAN, COOLING 1
ENGINE LABEL WHICH IS SHOWN 22-1 1 160699-45010 FAN, COOLING 1 R
INFIG.8. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000

Fig.8. FLYWHEEL MAG.& STARTING DEVICE

OCNP2-G82000 8 FLYWHEEL MAG.& STARTING DEVICE

(A)=GA160SCKAA
(B)=
©)=

)=
©®=
=

18 16 17

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.8.

REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
(A=EE6933)
| 24 1 160693-78510 ROTOR 1
| 24-1 1 160693-78511 ROTOR 1 R
(A=EXXX)
| 25 1 160690-78532 IGNITER 1
I 251 1 160690-78533 IGNITER 1 Q
(A=EXXX)
| 26 2 160690-78230 CORD, STOP 1 z
(A=EXXX)
| 27 1 160693-78620 COIL, LAMP 1
28 1 160710-78710 CLAMP, CORD 1
29 1 26476-060142 BOLT M 6X 14, TAPPING 1
30 1 26476-060252 BOLT M 6X 25, TAPPING 2
31 1 26476-060302 BOLT M 6X 30, TAPPING 2
| 311 1 160690-04350 BOLT M6X30 2 R
(A=EXXX)
32 1  29610-000650 CLAMP, SPEED 065 1
33 1 160690-78010 PLUG, SPARK 1
33-1 1 160690-78020 PLUG, SPARK 1 N
(A=EB1535)
| 332 1 160690-78030 PLUG, SPARK 1 R
(A=EXXX)
34 1 160700-78040 CAP, PLUG 1
35 1 160700-78050 TERMINAL, PLUG 1
36 1 160700-78720 GROMMET 1
37 1 29610-000950 CLAMP, SPEED 095 1
38 1 160693-45110 CASE,FAN (WHITE)(14) 1
38-1 1 160692-45110-2 CASE, FAN (WHITE:14) 1 S
(A=EC6472)
39 1 160690-45211 COVER, REAR 1 Z
(A=EC6472)
40 1 26476-060142 BOLT M 6X 14, TAPPING 1 z
(A=EC6472)
41 1 26476-060142 BOLT M 6X 14, TAPPING 4
42 1 160690-45200 COVER, CYLINDER 1
42-1 1 160699-45200 COVER,CYLINDER 1 R
(A=EE6933)
43 1 26476-060142 BOLT M 6X 14, TAPPING 1
44 1 26106-060082 BOLT M 6X 8 PLATED 4
| 45 1 160690-78230 CORD, STOP 1 W
(A=EXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CNP2-G82000 0CNP2-G82000 9. TOOL & LABEL
Fig.9. TOOL & LABEL (A)=GAL60SCKAA ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 160110-92610 BAG, TOOL 1
2 1 160120-92700 SPANNER, BOX 1
3 1 160110-92710 BAR 1
4 1 28110-100120 WRENCH 10X12 1
5 1 160690-07120 LABEL, OHV MARK 1
5-1 1 160690-07180 LABEL, FINGER START 1 N
(A=EP9857)
7 1 160690-07250 LABEL, CAUTION
7-1 1 160692-07250 LABEL, CAUTION 1 N
(A=EL7028)
| 7-2 1 160692-07251 LABEL, CAUTION 1 R
(A=EW3985)
8 1 160520-07271 LABEL, DRAIN 1
8-1 1 160520-07272 LABEL, DRAIN 1 S
(A=EB7853)
| 8-2 1 160690-07260 LABEL, DRAIN 1 R
(A=EXXX)
2 9 1 160693-07410 LABEL,FUEL COCK 1 V4
(A=EC6472)
10 1 160520-07370 LABEL, CLEANER 1

TRARER, BN
B 8
ana ] FLYDRAIN

fRHITHERRL,

b4

| oReox eNaINe o1L serore peRATIG 10

o
S
.

Remarks
(1) REF.NO.8 YANMAR LIGHT YELLOW,

8-1 YANMAR NEW RED.
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.8.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CNP2-G82000

0CNP2-G82000 10, |LABEL(SAFETY)(ADDITIONAL ITEMS
Fig.10. LABEL(SAFETY)(ADDITIONAL ITEMS S -
€)=

=
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) () () (F)
1 1 1A2100-86500 DANGER,FIRE PROHIBIT 1 W
(A=EL7028)
2 1 1E5120-86720  CAUTION,MUFFLER 1 w
(A=EL7028)
3 1 1E5120-86600 WARNING,EXHAUST GAS 1 w
(A=EL7028)
1
3
G |Sosesig | B ST BAACER
Bnenpsiz | Y w | AP | =rs:vasoEn
PRERR A ) AE & T | EEoEREA
B |Terzn, v D IERL. ABicRE
2
Sng 775—5:?;.35]
~ - =
[A}EE sy, |FROETD CETIAER
Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.8. N:Old #2255 New, Q:0ld 125 New, R:Old £==5

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : GA160SCKAA(19,3011 PARTS No. INDEX

PC NO : 0CNP2-G82000

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No
104200-59170 1 7 160610-56151 6 31 -1 160690-22011 4 24 160690-76591 8 20 -1
16 160610-56610 6 17 160690-22300 4 30 160690-76620 8 16
106990-44660 5 25 160610-56611 6 21 160690-45011 8 22 160690-76800 8 5
30 160610-56630 6 12 160690-45200 8 42 160690-76801 8 5-1
114250-12300 3 8 -1 160610-56740 6 6 160690-45211 8 39 160690-76810 8 6
114250-14400 4 12 160610-56900 6 25 160690-55140 5 16 -2 160690-76820 8 12
114250-45310 5 1 160640-56850 6 24 160690-55300 5 17 160690-76830 8 17
114252-13950 3 17 160664-66220 7 29 160690-55310 5 18 160690-76840 8 19
114270-01600 1 5-1 160667-56750 6 27 160690-55320 5 19 160690-78010 8 33
114270-59010 5 30 -1 160670-66350 7 30 160690-55330 5 20 160690-78020 8 33 -1
114299-01760 1 19 -1 160690-01330 2 3 160690-55460 5 14 160690-78030 8 33 -2
114299-01950 1 21 -1 160690-01332 2 3 -1 160690-55461 5 14 -1 160690-78230 8 26
114370-45350 5 16 -1 160690-01600 1 15 -1 160690-55462 5 14 -2 45
114770-61600 7 34 15 -2 160690-56160 6 32 160690-78532 8 25
119520-03990 5 25 -2 160690-02220 1 8 160690-56560 6 3 -1 160690-78533 8 25 -1
124060-77680 5 25 -1 13 160690-56570 6 4 -1 160691-56010 6 1
160110-92610 9 1 160690-03050 2 1 160690-56630 6 12 -1 160691-56040 6 1-1
160110-92710 9 3 160690-04350 8 31 -1 160690-56750 6 30 B 160691-56041 6 1-2
160120-76940 7 9 160690-07120 9 5 160690-56751 6 30 B-1 160691-56690 6 22 -1
160120-92700 9 2 160690-07180 9 5-1 160690-56800 6 22 160691-56710 6 19 -1
160260-78700 5 27 160690-07250 9 7 160690-57700 6 20 -3 160691-56750 6 14
160310-14550 4 13 160690-07260 9 8 -2 160690-59360 5 26 160691-56760 6 30
160321-13770 3 15 160690-11010 2 5 160690-61300 7 2 160691-56790 6 27 -1
160341-01950 8 21 160690-11011 2 5-1 160690-61301 7 2 -1 160691-56800 6 30 G
160393-55050 5 11 160690-11100 2 10 160690-61310 7 3 160691-56810 6 6 -1
160490-14200 4 11 160690-11110 2 11 160690-61311 7 3 -1 160691-56820 6 2 -1
160493-12550 3 6 160690-11120 2 12 160690-61450 7 4 160691-57021 6 1-3
160520-07271 9 8 160690-11180 2 13 160690-61600 7 5 160691-76050 8 1
160520-07272 9 8 -1 160690-11200 2 14 160690-66010 7 16 160691-76051 8 1-1
160520-07370 9 10 160690-11220 2 15 160690-66011 7 16 -1 160691-76250 8 2
160520-66291 7 27 160690-11221 2 15 -1 160690-66111 7 23 160691-76251 8 2 -1
160590-21210 4 21 160690-11222 2 15 -2 160690-66141 7 24 160691-76630 8 15
160590-56530 6 5 160690-11271 2 16 160690-66142 7 24 -1 160691-76690 8 15 -1
160590-56670 6 19 160690-11280 2 17 160690-66143 7 24 -2 160692-07250 9 7 -1
160592-56540 6 2 160690-11290 2 18 160690-66180 7 11 160692-07251 9 7 -2
160592-56670 6 18 -1 160690-11300 2 20 160690-66200 7 14 160692-45110-2 8 38 -1
160594-56590 6 16 160690-11310 2 22 160690-66210 7 15 160692-55300 5 17 -1
160594-56650 6 14 -1 160690-11311 2 22 -1 160690-75621 8 4 -1 160692-55421 5 22 E
160594-56810 6 30 -1 160690-12510 3 3 160690-76510 8 22 E-1
160598-56660 6 18 -2 160690-12540 3 5 160690-76511 8 3 -1 160692-56400 6 30 E
160610-01690 1 6 160690-12610 3 2 160690-76520 8 4 160692-56500 6 23 -1
15 160690-13200 3 9 160690-76530 8 8 160692-56560 6 33
160610-04201 2 4 160690-13201 3 9 -1 160690-76531 8 7 -1 160692-56570 6 11 -1
160610-04570 3 1 160690-13550 3 10 160690-76540 8 9 160692-56620 6 30 C
160610-04910 4 16 160690-13900 3 16 160690-76550 8 11 30 C-1
160610-55100 5 12 160690-14051 4 1 160690-76560 8 10 160692-56640 6 13
160610-55470 5 15 160690-14052 4 1-1 160690-76561 8 10 -1 160692-56710 6 7
160610-56150 3 7 160690-14570 4 9 160690-76570 8 19 A 160692-56730 6 20 -1
6 31 160690-14571 4 9 -1 160690-76580 8 7 160692-56800 6 30 A
160610-56151 3 7 -1 160690-21201 4 20 160690-76590 8 20 160692-66051 7 18




MODEL : GA160SCKAA(19,3011
PC NO : 0CNP2-G82000

PARTS No. INDEX

PARTS No.

160692-66101
160693-07410
160693-13510
160693-13540
160693-13600
160693-45110
160693-78510
160693-78511
160693-78620
160698-76580
160699-45010
160699-45200
160699-57550
160700-78040
160700-78050
160700-78720
160702-56720
160708-55150
160710-01760
160710-23201
160710-55061
160710-55360
160710-55370
160710-55381
160710-55382
160710-55390
160710-56732
160710-76640
160710-78710

160760-12530
160762-55150
160769-56620
160769-56640
160769-56660
160790-04600
160792-56591

160792-59361
160798-56610
160802-56480
160802-59370
160802-59371
160810-03180
160810-56580
160810-56670
160820-59390
160820-59391
160893-56650
160893-56660

Fig.

Q

DWOoOOOUIWUIOOUITNOTNUITUTA P U110 00000 6 00 000000000000 WwWwO-N

OO NIUIo O Ol

-1
-1
-1
-3

ooO0wW>
=

'
[

-1
-2
-2
-2

PARTS No.

160903-56670
181230-56380

1A2100-86500
1E5120-86600
1E5120-86720
43400-500400
760690-01500
760690-01510
760690-01511
760690-01560
760690-01561
760690-01562
760690-01563
760690-21701
760690-22501
760690-23700
760690-55700
760690-55702
760690-55703

Fig.

6
6

10

=
o

=
CUINARMRRRPRRRRPRRRUO

Ref.No.

4
8
26

-1
-2
-3

PARTS No.

Fig.

Ref.No.

PARTS No.

Fig.

Ref.No.




6,'&

YANMAR

YANMAR CO.LTD.



	Inhoud

	Inhoud Drijfwerk FT25-HST

	Inhoud Motor GA120SCKM
	Inhoud Motor GA120E-SCKM

	Inhoud Motor GA160SCKAA




